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725,000 MHz 1.000 GHz 100.000 kHz 945.74176 MHz -58,27 dBm -45,27 dB 725,000 MHz 1,000 GHz 100.000 kHz 895.48901 MHz -58,39 dBm -45,39 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41415 GHz -46.23 dBm -33.23 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41415 GHz -47.28 dBm -34.28 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84727 GHz -42.55 dBm -29.55 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99175 GHz -42,38 dBm -29.38 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.41515 GHz -43,49 dBm -30.42 db 7.000 GHz 9,000 GHz 1.000 MHz 7.85554 GHz -43,60 dBém -30.60 d&
\ I ) L] ( Il J -

Date: 19.SEP.2017 120932

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A12-24 of 30

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG770420-02B

LTE Band 12/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Dater 19.SEP 2017 12:16:34

Date: 19.SEP 2017 121728

n [ sp =
Ref Level 0.00 dém Offset 10.70 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.70 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit 1lwnrk Paks Limit (thrnk PARS
10 4 SPURIOUS LINE_ ABS PABS 10 diRE_BPURIOUS LINE_ABS
5_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
vy Y e . R P
p— g e
-50 dBm
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 678.29085 MHz -58.85 dBm -45.85 dB 30.000 MHz 690.000 MHz 100.000 kHz 630.13493 MHz -58.83 dBém -45,83 dB
725,000 MHz 1.000 GHz 100.000 kHz 950.41209 MHz -58,36 dBm -45,36 dB 725,000 MHz 1,000 GHz 100.000 kHz 856.18132 MHz -58.29 dBm -45,29 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89975 GHz -47.86 dBm -34.86 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99975 GHz -47.78 dBm -34.78 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84427 GHz -42.55 dBm -29.55 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98825 GHz -42,66 dBm -29.66 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85454 GHz -43,48 dBm -30.48 db 7.000 GHz 9,000 GHz 1.000 MHz 7.86053 GHz -43 46 dBm -30.46 d&
{ 1 J o ( )it J o

LTE Band

12 / 3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

trum o P o
Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk Limit heck PAR
10 4dpe_SPURIOUS LINE ABS JRIOUS | INE_ABS
. I
SPURIOUS._LINE_ABS_ LINE_ABS_
-20 dB
-30 dBm -30 dBm
dBir -40 dBm
7 —— A O e T o W VR 7 . s o . U S
dm -50 dBm
70 dB -70 dBm
80 dBi -80 dBm
90 dBy -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 653.22339 MHz -58.94 dBm -45.94 dB 30.000 MHz 690.000 MHz 100.000 kHz 689.50525 MHz -59.00 dBm -46.00 dB
725,000 MHz 1.000 GHz 100.000 kHz 851.78571 MHz -58.,21 dBm -45,21 dB 725,000 MHz 1,000 GHz 100.000 kHz 958, 10440 MHz -58.29 dBm -45,29 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -44.22 dBm -31.22 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -45.11 dBm -32,11dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84677 GHz -42,58 dBm -29,58 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98925 GHz -42.48 dBm -20.48 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.86253 GHz -43.60 dBm -30.60 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.85554 GHz -43.50 dBm -30.50 dB
\ I ) ( Il J « -

Date: 19.8EP.2017 10.50:18

Date: 19.SEP.2017 105112

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A12-25 of 30

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG770420-02B

LTE Band 12 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Dater 19.SEP 2017 10:53:39

Spectrum u%;" Spec ué]
Ref Level 0.00 dém Offset 10.70 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.70 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS PABS
-10 4 -10 dEHE—
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
N g Lol P R N a -
- -50 dBm -
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 670.70465 MHz -59.01 dBm -46.01 dB 30.000 MHz 690.000 MHz 100.000 kHz 595.17241 MHz -59.11 dBm -46,11 dB
725,000 MHz 1.000 GHz 100.000 kHz 892.99451 MHz -58.24 dBm -45,24 dB 725,000 MHz 1,000 GHz 100.000 kHz 921.84066 MHz -58.03 dBm -45,03 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.88975 GHz -47.61 dBm -34.61 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99725 GHz -47.91 dBm -34.91dB
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30.000 MHz 690.000 MHz 100.000 kHz 670.70465 MHz -58.83 dBm -45.83 dB 30.000 MHz 690.000 MHz 100.000 kHz 668.39580 MHz -58.87 dBém -45,87 dB
725,000 MHz 1.000 GHz 100.000 kHz 908, 10440 MHz -58,53 dBm -45,53 dB 725,000 MHz 1,000 GHz 100.000 kHz 935.02747 MHz -58.11 dBm -45,11 dB
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30.000 MHz 690.000 MHz 100.000 kHz 612.65367 MHz -58.93 dBm -45.93 dB 30.000 MHz 690.000 MHz 100.000 kHz 669.71514 MHz -58.97 dBém -45,97 dB
725,000 MHz 1.000 GHz 100.000 kHz 937.77473 MHz -58,33 dBm -45,33 dB 725,000 MHz 1,000 GHz 100.000 kHz 863.32418 MHz -58.06 dBm -45,06 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -43.88 dBm -30.88 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -45.27 dBm -32.27 dB
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30.000 MHz 690.000 MHz 100.000 kHz 661.79910 MHz -58.90 dBm -45,90 dB 30.000 MHz 690.000 MHz 100.000 kHz 6B2.24888 MHz -59.15 dBm -46,15 dB
725,000 MHz 1.000 GHz 100.000 kHz 924.03846 MHz -58,32 dBm -45,32 dB 725,000 MHz 1,000 GHz 100.000 kHz B8B5.02747 MHz -58,37 dBm -45,37 dB
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30.000 MHz 690.000 MHz 100.000 kHz 621.22939 MHz -59.03 dBm -46.03 dB 30.000 MHz 690.000 MHz 100.000 kHz 679.94003 MHz -59.14 dBm -46.14 dB
725,000 MHz 1.000 GHz 100.000 kHz 957.82967 MHz -58,23 dBm -45,23 dB 725,000 MHz 1,000 GHz 100.000 kHz 971.56593 MHz -58.34 dBm -45,34 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -45.54 dBm -32.54 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -47.19 dBm -34,19 dB
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30.000 MHz 690.000 MHz 100.000 kHz 664.10795 MHz -58.97 dBm -45.97 dB 30.000 MHz 690.000 MHz 100.000 kHz 688.84558 MHz -58.87 dBém -45,87 dB
725,000 MHz 1.000 GHz 100.000 kHz B877.88462 MHz -58,22 dBm -45,22 dB 725,000 MHz 1,000 GHz 100.000 kHz 890.24725 MHz -58,30 dBm -45,30 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -43.75 dBm -30.75 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -44.86 dBm -31.86 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99125 GHz -42,20 dBm -29,20 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -42,57 dBm -29,57 dB
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Middle Channel / 16QAM

Dater 19 SEP 2017 11:53:

23

Date: 19.SEP 2017 11:52:29

Spectrum u%;" Spec ué]
Ref Level 0.00 dém Offset 10.70 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.70 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS PABS
-10 4 -10 dEHE—
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
40 dBm
Y E dhaiar e B, S PO RN PPV
; bt — 50 dbm —
70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 666.08696 MHz -58.99 dBm -45.99 dB 30.000 MHz 690.000 MHz 100.000 kHz 6B2.57871 MHz -58.97 dBém -45,97 dB
725,000 MHz 1.000 GHz 100.000 kHz 900.13736 MHz -58.,21 dBm -45,21 dB 725,000 MHz 1,000 GHz 100.000 kHz 958, 10440 MHz -58.23 dBm -45,23 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.88675 GHz -47.94 dBm -34.94 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98975 GHz -47.76 dBm -34.76 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -42.52 dBm -29.52 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.84127 GHz -42.61 dBm -29.61 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85554 GHz -43,47 dBm -30.47 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.86853 GHz -43,32 dBm -30.32 d&
( I J L] ( )| wa

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 19.SEP.2017 11.59:3

1

Date: 19.SEP.2017 12.00:25

Spectrum e Spec I:Iv?
Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS
. I . R
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
’ MmWWMMW S R R ety daadiiie s
-50 derr -50 dBm
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 633.43328 MHz -59.04 dBm -46.04 dB 30.000 MHz 690.000 MHz 100.000 kHz 676.64168 MHz -58.99 dBm -45,99 dB
725,000 MHz 1.000 GHz 100.000 kHz 864.42308 MHz -58,18 dBm -45,18 dB 725,000 MHz 1,000 GHz 100.000 kHz 961.40110 MHz -58.29 dBm -45,29 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -47.15 dBm -34.15 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99825 GHz -48.03 dBm -35.03 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98825 GHz -42.23 dBm -29.23 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.85027 GHz -42.64 dBm -29.64 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.86203 GHz -43,56 dBm -30.56 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.85854 GHz -43,32 dBém -30.32 d&
\ I ) L] ( Il J -

SPORTON INTERNATIONAL INC.
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saronas. FCC RF Test Report

Report No. : FG770420-02B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0013
40 Normal Voltage 0.0079
30 Normal Voltage 0.0011
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0110
0 Normal Voltage 0.0008

-10 Normal Voltage 0.0003 PASS
-20 Normal Voltage 0.0082
-30 Normal Voltage 0.0082
20 Maximum Voltage 0.0001
20 Normal Voltage 0.0000
20 Battery End Point 0.0001

Note:

1. Normal Voltage =4.0 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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s=amranas. FCC RF Test Report Report No. : FG770420-02B

LTE Band 17

Peak-to-Average Ratio

Mode LTE Band 17 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.77 4.7 4.67 571
Middle CH 4.03 4.87 4.49 5.8 PASS
Highest CH 3.83 4.72 4.43 5.8
SPORTON INTERNATIONAL INC. Page Number : A17-10f 19

TEL : 886-3-327-3456
FAX . 886-3-328-4978 Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG770420-02B

LTE Band 17 / 10MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

=

Ref Level 30.00 dém  Offset 10,70 d&

(CF 709.0 MHz

Mean Pwr + 20,00 dB

Ref Level 30.00 dém  Offset 10,70 d&
o att 30d8_AQT 2 ms @ RBW 10 MHz lo_at 30d8_AQT 2 ms @ RBW 10 MHz
@153 view (@153 view
B
o
%
0. 0.
\ . N .
i 3 i1 3
| \ |
1E 1E- -
\ 5 \ 5
1E 1E +
|
|
\ t

(CF 709.0 MHz

Date: 18.SEP 2017 120237

Mean Pwr + 20.00 dB
G y Cumulative Di Function G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | opa% | 01% |
Trace 1 [ 20,80 dem 24,63 dBm 3.83 d8 2.41 0B 3.65 0B Trace 1 [ 2114 dbm 26,39 dbm 5.25 d8 2.43 d8 4.09 d8 4.70 d8 4 d8
I e—— | ———
L ! J L ! J [LILT )

Date: 18.SEP 2017 120238

Middle Channel/ 1RB

Middle Channel / Full RB

Date: 18.SEP 2017 120250

Spectrum b Spectrum =
Ref Level 30.00 cbm  Offset 10,70 db Ref Level 30.00 cbm  Offset 10,70 db

o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz

@152 view @152 view

- iy T~ |

N N -

N -
N
0.0 b 0.0 .
% 5 %
1E- - 1E- 4 -
5 \ b
b ' N,
\ !

1E- 1E- LY

ICF 710.0 MHz - Mean Pwr + 20.00 dB ICF 710.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Distri Function Samples: 130000

Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 20,85 dBm 24.90 dBm 4.06 da 2.58 dB 3.91 dB 4 B 06 dB Trace 1 21.14 dBm 26,51 dBm 5.38 dB 2.49 dB 4.23 da 4.87 da 8 dB
I e—— | ———
L JL J | CEEREEE ) L JL ] | CERERENC

Date: 18.SEP 2017 120259

Highest Channel/ 1RB

Highest Channel / Full RB

Date: 18.SEP 2017 1203.07

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 10,70 db Ref Level 30.00 cbm  Offset 10,70 db
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
o — o T
N - it -
N AN
0.0 0.0 -
3 \ 3
] \ ]
1E- | 1E- ¢
1 1 |
1E 1E 1‘
|
. !
CF 711.0 MHz Mean Pwr + 20.00 dB CF 711.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | 1% | 0.01% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 20,72 dem 24,56 dBm 3.84 d8 .70 6B 374 0B 3.86 08 Trace 1 [ 2107 dem | 26.27 dbm 5.20 d8 2.45 d8 4.12 d8 4.72 da 5.04 08
I e—— | ———
L JL )| L L JL ] BRRRREE I

Date: 18.SEP 2017 120316

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG770420-02B

LTE Band 17 / 10MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

=

Ref Level 30.00 dém  Offset 10,70 d&
Att 30 8 AQT 2 ms @ RBW 10 MHz

Ref Level 30.00 dém
lo At 30 dB

Offset 10,70 db.
AQT 2 ms @ RBW 10 MHz

(@152 view

(@152 view

(CF 709.0 MHz

Mean Pwr + 20,00 dB

00

(CF 709.0 MHz

Mean Pwr + 20.00 dB

Ci y Cumulative Di: Function Sampl 30000|
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% |
Trace 1 19.89 dBm 24.62 dBm 4.73 da 2.93 dB 4.52 dB 4.67 dB
I e——
L L J [ CTTTTT

Date: 18.SEP 2017 1201:32

Date: 18.SEP 2017 1201:42

C y Cumulative Di: Function Samples: 130000
Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 20,17 dem 26,47 dbm 5.30 d8 3.16 d8 4.90 da 5.71d8 5.14 0B
I e——
Wy we

Middle Channel/ 1RB

Middle Channel / Full RB

Spectrum b Spectrum =
Ref Level 30.00 cbm  Offset 10,70 db Ref Level 30.00 cbm  Offset 10,70 db

o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz

@152 view @152 view

[
. ] S
Sl YT
‘ \.
0.0 1 0.0 A
B 5 B
Y
1E- - - 1E- t -
1E. I\ 1E. \
\ | \
ICF 710.0 MHz Mean Pwr + 20.00 dB ICF 710.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 19.99 dem 24,51 dBm 4.52 da 2.9 0B 4.35 0B +.49 0B 8 Trace 1 | 19.97 dem 26,52 dbm 5.55 d8 3.10 d8 4.99 da 5.80 d8 5.23 08

— — e
L il ) B e L ) ] W e

Date: 18.SEP 2017 1201:51

Date: 18.SEP 2017 120200

Highest Channel/ 1RB

Highest Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 10,70 db Ref Level 30.00 cbm  Offset 10,70 db
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
e
.y —
— o T e
R B i
0.0 ‘I 0.0
= ; =
1E- 1E- - -
1 1 4
1E 1E ¥
1 3
1
. 1 |
CF 711.0 MHz Mean Pwr + 20.00 dB CF 711.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 19.95 dem 24,42 dbm 4.47 da 2.9 0B .32 0B .45 0B Trace 1 [ 19.99 dbm 26,45 dbm 5.47 d8 3.13 d8 5.04 d8 5.80 d8 5.20 6B
I e—— e —_—
L JL )| L L JL ] BRRRREE I

Date: 18.SEP 2017 120209

Date: 18.SEP 2017 120218

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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saronas. FCC RF Test Report

Report No. : FG770420-02B

26dB Bandwidth

Mode LTE Band 17 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 495 | 491 | 961 | 9.65 - - -
Middle CH - - - - 495 | 486 | 9.65 | 9.79 - - -
Highest CH - - - - 490 | 495 | 9.87 | 9.85 - - -

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 Al7-4 0f 19

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG770420-02B

LTE Band 17

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz

/ 16QAM

L I ]

Date: 19.5EP 2017 114221

Cate: 18.SEP 2017 112845

&3 pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 34 dBm)| 14.63 dBm)
. 707.81900 MHz 708.63800 MHZ]
= m\B”"\ 26.00 dB @ 26.00 dB
04 e~ Brr S ey 4.945000000 MHz| 104 AP ey 4.905000000 MHz
/ Q factor \I 143.1 f N Q factor 144.5)
/ \ . /
a T 1y o
) / vz 5
-10 -10 d
’4' \
204 { - 20d
| |
Al LA i N A P
. Virvnang A | e oo Y A M A,
40 df -40 di
50 df 50 d
-6 df -60 di
CF 706.5 MHz 1001 pts Span 10.0 MHz CF 706.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 707.818 MHz 15.34 dam nd8 down 4.945 MHz ML 7DE.538 MHz 14.63 dam nd8 down 4,905 MRz
T 1 704.042 MHz -10.60 dBm nd8 26.00 dB TL L 704.012 MHz -11.53 dbm n 26,00 d8
T2 1 708.988 MHz -10.64 dBm Q factor 143.1 T2 1 70B.91B MHz -11.52 d8m Q factor 144.5
o [ )il ] (]

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz

/ 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.70 dBm) ™M1[1] 14.63 dBm)
710.89900 MHz 710.47000 MHZ]
= l‘xj 26.00 dB)| @ T ndB 26.00 dB|
I + ars000000 e N R + asso0nons i
10d " 10 d Ve, ;
Q factor 143.8 [ Q factor \ 146.3]
{ |
o 7 0 T T
) 2
-10 d - -10 de “\
Ff \ / \
204 i - 20d E 1
J \ \ {
. — [ J L
=300 = 20-dfH: G
40 df -40 di
50 df 50 d
60 d -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function Function Result | Type | Ref | Tre | X-value 1 Y-value Function Function Result
ML f 710.899 MHz 14,70 dam nd8 down 4.945 MHz ML 710,47 MHz 14.63 dam nd8 down 4,855 MHZ
T 1 707.483 MHz -11.00 dam nd8 26.00 dB TL L 707.552 MHz -11.12 dam nd8 26,00 d8
T2 1 712.428 MHz -11.41 dBm Q factor 143.8 T2 1 712.408 MHz -11.31 d8m Q factor 146.3
L U J wa L JU J L]

Date: 18.SEP 2017 11.35.37

Cate: 18.SEP 2017 113547

Highest Channel / 5SMHz / QPSK

Highest Channel / 5SMHz / 16QAM

Spectrum

Ref Level 30.00 dém  Offset 10,70 dBé & RBW 100 kHz

Spectrum

(=]

Ref Level 20,00 dém  Offset 10.70 db & RBW 100 kHz

L J

Date: 16.5EP. 2017 11:38:04

Cate: 18.SEP.2017 113814

o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.72 dBm| mili] 14.22 dBm|
714.81900 MHzZ| 715.46800 MHz
e nds'y 26.00 dB| & 26.00 d8)
e o T _",,\J.,,gw/f\ Ay 4.895000000 MHz wd [ A B 4.945000000 MHz
T Q factor 1 146.0 / 144.7]
od f od
T T
iy i 0d H
/ J
: /
/ N A
- IR VAN RAVAATIs SN
-40d -40 d
50 df -50 di
60 d -60 db
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 714.818 MHz 14.72 dBm ndB down 4.655 MHz ML 715,468 MHz 14.22 dBm ndB down 4,945 MHz
T1 1 711.032 MHz -11.43 dém nds 26.00 d8 T1 1 711.032 MHzZ -11.50 dém nds 26.00 da
T2 1 715.928 MHz -11.10 dém  factor 146.0 T2 1 715.578 MHz -11.44 dBm  factor 144.7
[ ( )i ) =

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG770420-02B

LTE Band 17

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

(=]

L J

Date: 18.SEP 2017 11.45.07

pectrum
Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.41 dBm)| ™M1[1] 15.52 aBmj
M1 708.5400 MHz 707.0620 MHz,
20 20
o ndB 26.00 dB| , S nd 26.00 dB|
04 e TS A g 9.610000000 MHZ| i Dt e - L o N 9.650000000 MHZ]
/ Q factor 73.7| Q factor 73.3]
\
o d
¢ ¥
-1 d 7 'f;
204 . Y
BT i e i~ AT M ke Ty
40 df -40 di
50 df 50 d
-6 df -60 di
CF 709.0 MHz 1001 pts Span 20.0 MHz CF 709.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 708.54 MHz 17.41 dam nd8 down 9.51 MHz ML 707.062 MHz 15.52 dam nd8 down 9.65 WHZ
T 1 704.185 MHz -9.10 dBm nd8 26.00 dB TL L 704.165 MHz -10.00 dBm n 26,00 d8
T2 1 713.795 MHz -8.32 dBm Q factor 73.7 T2 1 713.B15 MHz -9.62 dBm Q factor 73.3

L U ]

Cate: 18.SEP 2017 114517

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

L I ]

Date: 18.SEP 2017 115209

rum v
Ref Level 30.00 GBm  Offsel 10,70 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 10,70 dB & RBW 300 kHz
jo ALt 30d8 8SWT 12.6 ps & VBW 1MHz  Mode Auto FFT b ALt 30 de SWT 12.6 ps & VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 16.27 dBm| mili] 15.69 dBm|
710.6590 MHz| 707.8820 MHz
=0 ISP nde 26.00 dB| QD ndB 26.00 dB|
w0 A D §: AN 9.650000000 MHZ| 104 M N B 9.790000000 MHZ]
Q factor ‘\ 73.6| Q factor \\ 72.3)
L
od L od
! 1
10 df * ¥ -10 di ¥
/ \
20 d — i - \
N S ey W RV L -~
= AY - .
40 d -40 de
50 d -50 di
-60 d 60 d
CF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 710.688 MHz 16.27 dam nd8 down 9.55 MHz ML 707.882 MHz 15.59 dam nd8 down 9,79 WHz
TL 1 705.185 MHz -9.53 dBm nd8 26.00 dB TL L 705.065 MHz -10.10 dBm n 26.00 dB
T2 1 714.835 MHz -9.43 dBm Q factor 73.6 T2 1 714.B55 MHz -10.35 dém Q factor 72.3

L U ]

Cate: 18.SEP 2017 115218

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

L ) ]

Date: 16.5EP. 2017 11.54:26

rum pectrum
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 300 kHz
o Att 30dE SWT 126 @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.48 dBm| ™Il 15.20 dBm)|
708.6820 MHzZ| 711.5000 MHz
= o ndB _ 26.00 dB| o s ndd 26.00 dB|
g e Tl ”\/**\ 9.870000000 MHZ| 104 A N TR T e, 9.850000000 MHZ]
Q factor | 71.8] Q factor \ 72.2]
ad L 0 di {
i
04 - 10 d
\ \
20 d \c £
- \ / o
A e B AT A - [y
=T —
-40d -40 d
50 df -50 di
-60 df -60 di
CF 711.0 MHz 1001 pts Span 20.0 MHZ CF 711.0 MHz 1001 pts Span 20.0 MHz |
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 708.682 MHz 16.48 dBm ndB down 9.67 MHz ML 7ILE MRz 15.20 dBm ndB down 9,85 MHZ
TL 1 706.085 MHz -9.72 dém ndé 26.00 dB TL 1 706.025 MHz -11.10 dém ndé 26.00 d8
T2 1 715.955 MHz -9.55 dBm Q factor 718 T2 1 715675 MHz -11.09 dém Q factor 72.2

L I ]

Cate: 18.SEP.2017 154,46

SPORTON INTERNATIONAL INC.
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saronas. FCC RF Test Report

Report No. : FG770420-02B

Occupied Bandwidth

Mode LTE Band 17 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 449 | 448 | 899 | 8.99 - - -
Middle CH - - - - 45 | 451 | 9.01 | 8.99 - - -
Highest CH - - - - 45 | 453 | 9.03 @ 9.05 - - -

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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s=amranas. FCC RF Test Report Report No. : FG770420-02B

LTE Band 17

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 20 aBm) 14.03 dBm)
0 "y 704.76200 MH?Z| - 706.26000 MHz
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CF 706.5 MHz 1001 pts Span 10.0 MHz CF 706.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 704.762 MHz 20,34 dam ML 706.26 MHz 14.03 dam
TL 1 704.26224 MHz 10.07 dBm Oce Bw 4.485514486 MHz TL L 704.27223 MHz 7.03 dam Oce Bw 4.475524476 MHz
T2 1 708.74775 MHz 9.89 dom T2 1 T0B. 74775 MHZ 8.70 dam
L U J L JU J L]
Date: 19.SEP 2017 11:38:19 Date: 18.SEP 2017 114211

Middle Channel / 5MHz / QPSK Middle Channel / 5SMHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.72 dBm) ™M1[1] 13.10 dBm)
710.89900 MHz 707.89200 MHZ]
= ‘Qm: Bre - 4.495504496 MHz @ : Bw 5404505 MHZ
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 710.893 MHz 14.72 dBm ML L 707.892 MHz 13.10 dam
T 1 707.74225 MHz 9.09 dBm Oce Bw 4,495504496 MHz TL L 707.74226 MHz 9.65 dBm Oce Bw 4,505494505 MHz
T2 1 71223776 MHz 9.19 dam T2 1 71224775 MHZ 8.16 dam
L U J wa L JU J L]

Date: 18.SEP 2017 11:35.17 DCate: 18.SEP 2017 113527

Highest Channel / 5MHz / QPSK Highest Channel / 5SMHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 100 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 33 dBm mili] 57 dBm)
20 711.92200 MHzZ| - 713.11000 MHz
- ¥ Oce B 4.495504496 MHz ¥ Oce B 4.525474525 MHz
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CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 711.922 MHz 15.33 dBm ML 71311 MHz 13.57 dém
TL 1 711.25225 MHz 10.30 dBm Oce Bw 4.495504496 MH2 TL 1 711.23227 MHz 6.23 dBém Oce Bw 4.525474525 MH2
T2 1 715.74775 MHz 9.59 dbm T2 1 715.75774 MHz 8.79 dbm
L ) L )i ) L
Date: 18.EP 2017 11.37:44 Date: 18 SEP.2017 11.37.54
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s=amranas. FCC RF Test Report Report No. : FG770420-02B

LTE Band 17
Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

pectrum &3 um &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.15 dBm) ™M1[1] 14.77 dBm)
- 1 708.1610 MHz - 706.4830 MHz,
o e 0ce B . £.991008991 MHz - ¢  oscBw £.991008991 MHz
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CF 709.0 MHz 1001 pts Span 20.0 MHz CF 709.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 708.161 MHz 17.15 dam ML 706.483 MHz 14.77 dBm
T 1 704.5045 MHz 11.25 dBm Oce Bw £.991008951 MHz TL L 704.5045 MHz 9.39 dBm Oce Bw £.991008991 MHz
T2 1 713.4958 MHz 10.59 dam T2 1 713.4955 MHz 9.34 dam
L U J wa L JU J L]

Date: 18.SEP 2017 11.44:47 Cate: 18.SEP 2017 114457

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

pectrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.26 dBm) ™M1[1] 16.19 dBm)
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CF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.083 MHz 17.26 dam ML L 707,423 WAz 16.19 dam
T 1 705.5045 MHz 10.39 dBm Oce Bw 9.010985011 MHz TL L 705.4645 MHz 10.24 dBm Oce Bw £.991008991 MHz
T2 1 714.5158 MHz 11.07 dam T2 1 14,4555 MHz 9.88 dam
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Date: 18.SEP 2017 11:51:49 Cate: 18.SEP 2017 115158

Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM

pectrum o pectrum o
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.67 dBm| mili] 16.64 dBm|
20 . 708.8620 MHzZ| - . 709.2020 MHz
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CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 708.852 MHz 16.67 dBm ML 709.202 MHz 16.64 dBm
TL 1 706.4845 MHz 10.47 dBm oce Bw 9.030969031 MHz T1 1 706.4845 MHz 9.20 dBm oce Bw 9.050949051 MHZ
T2 1 715.5155 MHz 10.94 dBm T2 1 715.5355 MHz 10.21 dBm
L I ) ) o L I ) -
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Conducted Band Edge
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SPORTON LAB.

FCC RF Test Report

Report No. : FG770420-02B

LTE Band 17 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge /1RB

[ ] o
Spectrum =] sp n 7
Ref Level 30.00 dBm  Offset 10,70 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 3 ABS Li SPURIOUS, INE_ABS PASS
20 dIB!I'F“H PURIOUS INE_ABS PABS I(-\ 20 ﬂB;':i‘p - S
10 dem J ‘ 10 dém f \
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-6 dafh—— 50 dBm =
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] ||['Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | _Powerabs |  ALimit
560.000 MAz | 703,900 MHZ 100,000 kHz 703,89306 MRz ~30.54 dBm -17.54 08 711.000 Mz | 716,000 MMz 100.000 KAz TR T 20,52 dbm _QWI
703.500 MHz 704.000 MHz 30.000 kHz 703,99985 MHz -23.59 dém -10.59 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00095 MHz 23.42 dBm 1042 de
704.000 MHz 709.000 MHz 100.000 kHz 70436713 MHz 20.681 dBm -9.19 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -28.25 dbm -15.25 db
.
)i | [ i (] ™
Date: 16, SEP.2017 11:2853 Date: 18.SEP 2017 11:38:23
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum = Spe n v
Ref Level 30.00 dBm  Offset 10,70 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dem:
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Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
690.000 MHz 703,900 MHz 100,000 kHz 703,89306 MHz -32.24 dBm -19.24 dg 711.000 MHz 716,000 MHz 100,000 kHz 711.63686 MHz 7.41 dBm ~22.50 dB
703.500 MHz 704.000 MHz 30.000 kHz 703,99905 MHz -31.27 dém -18.27 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00055 MHz 30.13 dBm 1713 de
704.000 MHz 709.000 MHz 100.000 kHz 707.90350 MHz 5.84 dBm -23.16 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -30.50 dBm -17.50 dB
.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG770420-02B

LTE Band 17 / 5MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1RB

Spectrum =] sp n 7
Ref Level 30.00 dBm  Offset 10,70 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.70 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
6 5 5 ABS Lt SPURIOUS, INE_ABS PASS
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Start 690.0 MHz 3003 pts Stop 709.0 MHz ] ||['Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
590,000 MHz 703,900 MHz 100.000 kHz 70389306 MHz -30.53 dém -17.53 d& 711,000 MI | 716.000 Mz 100.000 kHz 71e 6878y i 19.33 dBm -mml
703.900 MHz 704,000 MHz 30.000 kHz 703.99595 MHz -24.24 dBm -11.24 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00165 MHz 24.67 dBm 16T de
704.000 MHz 709,000 MHz 100,000 kHz 704,30220 MHz 19.50 dBm -10.50 dB 716,100 MHz 725000 MHz 166 D00 kHz 21610445 MHz 29.02 dBm 1602 db
Y
) | (] i 1 ™

Date: 18,.SEP.2017 11:31:02

Date: 18.SEP.2017 11:40:3

1

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spe n v
Ref Level 30.00 dBm  Offset 10,70 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dem:
10 dBm 10 dBm
A, ot o
i s e \ Dehat nas e )
b ’ \ of dem L
-10 dBm 0 dem |
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Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | Powerabs |  ALimit
560.000 MAz | 703,900 MHZ 100,000 kHz 703,89306 MRz -33.55 dBm -20.55 05 711.000 Mz | 716,000 MMz 100,000 Kiz S ERrT 526 B _Zaml
703.500 MHz 704.000 MHz 30.000 kHz 703,99855 MHz -32.90 dém -19.30 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00105 MHz 3173 B 1673 08
704.000 MHz 709.000 MHz 100.000 kHz 708.57293 MHz 5.95 dBm -24.05 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -31.21 dBm -18.21 dB
.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG770420-02B

LTE Band 17 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge /1RB

spectrum x| spectrum 7
Ref Level 30.00 dBm  Offset 10,70 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 UIB!I'F“H PURIOUS INE_ABS PABS 20 UB!!':i‘p S [.
10 dem Hl 10 dém { ,
0ds l 0 dem J Ll
-10 d8m -10 dBm +
20 dem ) 1 Iy 20 dem /J \
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/\ ./ o \ . L 1
50 dBm : - 5 - B e
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~6efim— 60 dém
Start 690.0 MHz 3003 pts Stop 714.0 MHz | (|| Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
560.000 MAz | 703,900 MHZ 100,000 kHz 703,87917 MRz -37.54 dBm -24.54 05 08 D0n MHE | 716 PtD iz 100.000 KAz T 2063 B _gml
703.500 MHz 704.000 MHz 30.000 kHz 703,99855 MHz -38.14 dém -25.14 dB 716,000 MH= 716,100 MHz 30,000 kHz 71601793 MHz 37.10 dBm 24108
704.000 MHz 714.000 MHz 100.000 kHz 704.59441 MHz 20.58 dBm -g.42 d& 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -37.50 dBm -24.50 dB
i ] L il ]

Date: 18.SEP.2017 11:46:25

Date: 18. SEP.2017 11:55:54

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 18.SEP.2017 11.48.42

] um mv:
Ref Level 30.00 dBm  Offset 10,70 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PAES
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém:
10 dBm 10 dBm
- D e o O || PR e e LSRRG N
-10 dBm \ -1p dBm
SPURIOUS_LINE_ABS \ 1
20 dem 30 dem -
Wl \
-30 dBm / 30 dom
40 dBm — 1 40 dem { P
" i
50 dem = 50 dBm
80 dBm 60 dem
Start 690.0 MHz 3003 pts Stap 714.0 MHz || Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
590,000 MHz 703,900 MHz 100.000 kHz 70389306 MHz -34.68 dBm -21.68 d& 706.000 MHz 716.000 MHz 100.000 kHz 700.67133 MHz .63 dBm -zeﬁl
703.500 MHz 704.000 MHz 30.000 kHz 703,98786 MHz -37.31 dém -24.31 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00225 MHz 3511 dBm 22 i1 de
704.000 MHz 714.000 MHz 100.000 kHz 709.89910 MHz 3.86 dBm -26.14 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.12223 MHz -33.69 dBm -20.69 dB
.
I J1 £
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SPORTON LAB.

FCC RF Test Report

Report No. : FG770420-02B

LTE Band 17 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum =] sp n 7
Ref Level 30.00 dBm  Offset 10,70 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.70 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvaPwr (@1 vgPwr
Limit §heck PABS | SPURIGHE CHEEKARS_ PARS
1 5 5 ABS Lt SPURIOUS, INE_ABS PAS
20 UIB!I';“H PURIOUS INE_ABS PABS 20 ﬂB;’:i‘p S f
10 dBm ‘\l 10 dBm { \
ode \ 0 dBm J ‘l
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-20 dem JJ ‘L\ -20 dBm —
|
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&3 B 60 dem
Start 690.0 MHz 3003 pts Stop 714.0 MHz ] ||['Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
590,000 MHz 703,900 MHz 100.000 kHz 70389306 MHz -38.82 dém -25.82 d& 06,000 MI | 716.000 Mz 100.000 kHz 712 39560 1Tz 19.62 dBm -mwl
703.900 MHz 704,000 MHz 30.000 kHz 703.99885 MHz -37.89 dBm -24.69 dB 716,000 MH= 716,100 MH2 30,000 kHz 716.00025 MHz 3684 dBm 2384 0B
704.000 MHz 714,000 MHz 100,000 kHz 70461439 MHz 19.96 dBm -10.04 dB 716.100 MHz 725,000 MH2 166 D00 kHz 716 14001 MHz 38.66 dBm o566 B
Y
)i | [ i 1 ™

Date: 18.SEP.2017 11:47-34

Date: 18.SEP.2017 11:57:03

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 18,.SEP.2017 11:4951

Spectrum = Spe n v
Ref Level 30.00 dBm  Offset 10,70 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
Line _$PURIOUS INE_ABS PABS Line SPURIOUS_LINE_ABS. PASES
20 dBm 20 dem:
10 dBm 10 dBm
o de st e e g P A LS
-10 dBm w -1p dBm
SPURIOUS_LINE_ABS \ 1
20 dem L 30 dem !
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e
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-60 dBm -60 dem
Start 690.0 MHz 3003 pts Stap 714.0 MHz || Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
£90.000 MAz | 703.900 MHz 100,000 kHz 70389306 MRz ~35.15 dem -22.15 0B 706.000 MRz | 716.000 MAz 100,000 kFz TR e 354 aBm -zaﬁl
703.500 MHz 704.000 MHz 30.000 kHz 703,98257 MHz -38.04 dém -25.04 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 02842 MHz 37 04 dBm 2404 db
704.000 MHz 714.000 MHz 100.000 kHz 707 31169 MHz 3.09 dBm -26.01 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.13112 MHz -34.41 dBm -21.41 dB
.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG770420-02B

LTE Band 17 / 5SMHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Dater 18 SEP 2017 11:34:13

Spectrum u%;" Spec ué]
Ref Level 0.00 dém Offset 10.70 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.70 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS PABS
-10 4 -10 dEHE—
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
~20 dBm 20 dBm
-30 dBm -30 dBm
40 dBm
- IARA st et o e T
o g P pteriatie i T thuriasme, e
-50 dBm
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 658.83058 MHz -58.82 dBm -45.82 dB 30.000 MHz 690.000 MHz 100.000 kHz 629.47526 MHz -59.11 dBm -46,11 dB
725,000 MHz 1.000 GHz 100.000 kHz 929.25824 MHz -58,27 dBm -45,27 dB 725,000 MHz 1,000 GHz 100.000 kHz 900.68681 MHz -58,19 dBm -45,19 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89375 GHz -47.98 dBm -34.98 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99925 GHz -48.21 dBm -35.21dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99325 GHz -42.45 dBm -29.45 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99275 GHz -42,71 dBm -29.71 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85204 GHz -43.64 dBm -30.64 dBb 7.000 GHz 9,000 GHz 1.000 MHz 7.86203 GHz -43.60 dBm -30.60 d&
{ 1 J L] ( )| J o

Date: 18 SEP 2017 11:35:07

Middle Channel / QPSK

Middle Channel / 16QAM

Date: 18.SEP.2017 11.368:41

Spectrum = spec I:Iv?
Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk
10 4dRE—BPURIOUS LINE ABS PABS 10 4dfE—BPURIOUS LINE ABS
- t -10 deffi=—
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dbm -30 dBm
-40 dBm -40 dBm
| waeratlon,] T e e
B e i Sy AP - PSRN G TV et s
-50 derr T -50 dBm ]
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 607.04648 MHz -59.01 dBm -46.01 dB 30.000 MHz 690.000 MHz 100.000 kHz 684.88756 MHz -59.05 dBm -46.05 dB
725,000 MHz 1.000 GHz 100.000 kHz 911.67582 MHz -58,39 dBm -45,39 dB 725,000 MHz 1,000 GHz 100.000 kHz 882 55435 MHz -58,31 dBm -45,31 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41615 GHz -43.47 dBm -30.47 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41615 GHz -46.26 dBm -33.26 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -42.74 dBm -29.74 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.84177 GHz -42,39 dBm -29.39 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85404 GHz -43,49 dBm -30.42 db 7.000 GHz 9,000 GHz 1.000 MHz 7.85954 GHz -43,47 dém -30.47 d&
\ I ) L] ( Il J -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG770420-02B

LTE Band 17 / 5SMHz

Highest Channel / QPSK

Highest Channel / 16QAM

Dater 18 SEP 2017 11:43:43

Date: 18 SEP 2017 11:44:37

n [ sp =
Ref Level 0.00 dém Offset 10.70 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.70 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit 1lwnrk Paks Limit (thrnk PARS
10 4 SPURIOUS LINE_ ABS PABS 10 diRE_BPURIOUS LINE_ABS
5_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
™~ O i W S S oy R B LS, I S
i 50 dBm - —
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 652.56372 MHz -59.07 dBm -46.07 dB 30.000 MHz 690.000 MHz 100.000 kHz 6E87.85607 MHz -58.93 dBm -45,93 dB
725,000 MHz 1.000 GHz 100.000 kHz 924.03846 MHz -58,12 dBm -45,12 dB 725,000 MHz 1,000 GHz 100.000 kHz 935.57692 MHz -58.20 dBm -45,20 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -46.27 dBm -33.27 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -47.22 dBm -34.22 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84977 GHz -42.32 dBm -29.32 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -42,63 dBm -29.63 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.42414 GHz -43,58 dBm -30.58 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.86003 GHz -43,52 dBm -30.52 d&
{ 1 J L] ( )it J o

LTE Band 17 / 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

trum o P o
Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk Limit heck PAR
10 4dpe_SPURIOUS LINE ABS JRIOUS | INE_ABS
. I
SPURIOUS._LINE_ABS_ LINE_ABS_
-20 dB
-30 dBm -30 dBm
dBir -40 dBm
v - O i e v VI o et i a P U W
-50 dBm -50 dBm
-70 dB -70 dBm
80 dB -30 dBm
-90 de -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 638.71064 MHz -58.94 dBm -45.94 dB 30.000 MHz 690.000 MHz 100.000 kHz 595.83208 MHz -59.08 dém -46.08 dB
725,000 MHz 1.000 GHz 100.000 kHz 893.54396 MHz -58,36 dBm -45,36 dB 725,000 MHz 1,000 GHz 100.000 kHz 991.62088 MHz -58,28 dBm -45,28 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89875 GHz -48.04 dBm -35.04 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.50887 GHz -48.10 dBm -35.10 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98925 GHz -42,18 dBm -29,18 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99175 GHz -42,38 dém -29,38 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.86803 GHz -43.46 dBm -30.46 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.85754 GHz -43.29 dBm -30.29 dB
\ I ) ( Il J « -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG770420-02B

LTE Band 17 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Dater 18 SEP 2017 11:53:13

Spectrum u%;" Spec ué]
Ref Level 0.00 dém Offset 10.70 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.70 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS PABS
-10 4 -10 dEHE—
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
| P W"W‘M
P N W et i R B e e
-50 dBm
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 6B2.57871 MHz -59.03 dBm -46.03 dB 30.000 MHz 690.000 MHz 100.000 kHz 686.20690 MHz -59.04 dBm -46.04 dB
725,000 MHz 1.000 GHz 100.000 kHz 951.78571 MHz -58,35 dBm -45,35 dB 725,000 MHz 1,000 GHz 100.000 kHz 910.57692 MHz -58.21 dBm -45.21 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.88975 GHz -47.81 dBm -34.81 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.97876 GHz -47.97 dBm -34.97 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -42.30 dBm -29.30 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.84927 GHz -42,22 dBm -29.22 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.41665 GHz -43.61 dBm -30.61 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.42014 GHz -43,55 dBém -30.55 dg
{ 1 J o ( )it J o
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Highest Channel / QPSK

Highest Channel / 16QAM

Date: 18.8EP.2017 12.00:15

Spectrum e Spec I:Iv?
Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS
- : - i
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
PUWE N PR W S A it
Al ™ rats gAY et ] ——
50 dem = 50 dBm s
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 6B83.56822 MHz -59.21 dBm -46.21 dB 30.000 MHz 690.000 MHz 100.000 kHz 665.42729 MHz -59.05 dBm -46.05 dB
725,000 MHz 1.000 GHz 100.000 kHz 956.73077 MHz -58.24 dBm -45,24 dB 725,000 MHz 1,000 GHz 100.000 kHz 919.36813 MHz -58.41 dBm -45.41 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -47.68 dBm -34.68 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99575 GHz -47.76 dBm -34.76 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.83377 GHz -42.47 dBm -29.47 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98925 GHz -42.49 dBm -29.49 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85604 GHz -43,43 dBm -30.43 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.85954 GHz -43,44 dBm -30.44 d&
\ I ) L] ( Il J -
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saronas. FCC RF Test Report

Report No. : FG770420-02B

Frequency Stability

Test Conditions LTE Band 17 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0021
40 Normal Voltage 0.0054
30 Normal Voltage 0.0011
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0037
0 Normal Voltage 0.0035

-10 Normal Voltage 0.0049 PASS
-20 Normal Voltage 0.0077
-30 Normal Voltage 0.0056
20 Maximum Voltage 0.0010
20 Normal Voltage 0.0000
20 Battery End Point 0.0087

Note:

1. Normal Voltage =4.0 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG770420-02B

Appendix B. Test Results of ERP/EIRP and Radiated Test

LTE Band 2/ 1.4MHz (Average) (GT - LC = 1.17 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 3 0 23.37 0.2173 24.54 0.2844
Middle QPSK 3 0 23.45 0.2213 24.62 0.2897
Highest 3 0 23.22 0.2099 24.39 0.2748
Lowest 3 1 22.75 0.1884 23.92 0.2466
Middle 16QAM 3 1 22.56 0.1803 23.73 0.2360
Highest 3 1 22.50 0.1778 23.67 0.2328
Limit EIRP < 2W Result PASS
LTE Band 2/ 3MHz (Average) (GT - LC = 1.17 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 23.34 0.2158 2451 0.2825
Middle QPSK 1 0 23.43 0.2203 24.60 0.2884
Highest 1 0 23.43 0.2203 24.60 0.2884
Lowest 1 14 22.58 0.1811 23.75 0.2371
Middle 16QAM 1 14 22.40 0.1738 23.57 0.2275
Highest 1 14 22.73 0.1875 23.90 0.2455
Limit EIRP < 2W Result PASS
LTE Band 2 /5MHz (Average) (GT - LC =1.17 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 12 23.26 0.2118 24.43 0.2773
Middle QPSK 1 12 23.56 0.2270 24.73 0.2972
Highest 1 12 23.50 0.2239 24.67 0.2931
Lowest 1 24 23.00 0.1995 24.17 0.2612
Middle 16QAM 1 24 22.75 0.1884 23.92 0.2466
Highest 1 24 22.17 0.1648 23.34 0.2158
Limit EIRP < 2W Result PASS
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Report No. : FG770420-02B

LTE Band 2/ 10MHz (Average) (GT - LC = 1.17 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 25 23.60 0.2291 24.77 0.2999
Middle QPSK 1 25 23.60 0.2291 24.77 0.2999
Highest 1 25 23.57 0.2275 24.74 0.2979
Lowest 1 25 22.71 0.1866 23.88 0.2443
Middle 16QAM 1 25 22.26 0.1683 23.43 0.2203
Highest 1 25 22.78 0.1897 23.95 0.2483
Limit EIRP < 2W Result PASS
LTE Band 2/ 15MHz (Average) (GT - LC =1.17 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 23.38 0.2178 24.55 0.2851
Middle QPSK 1 0 23.55 0.2265 24.72 0.2965
Highest 1 0 23.64 0.2312 24.81 0.3027
Lowest 1 0 22.47 0.1766 23.64 0.2312
Middle 16QAM 1 0 22.81 0.1910 23.98 0.2500
Highest 1 0 22.65 0.1841 23.82 0.2410
Limit EIRP < 2W Result PASS
LTE Band 2 / 20MHz (Average) (GT - LC =1.17 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 23.59 0.2286 24.76 0.2992
Middle QPSK 1 0 23.65 0.2317 24.82 0.3034
Highest 1 0 23.61 0.2296 24.78 0.3006
Lowest 1 49 22.96 0.1977 24.13 0.2588
Middle 16QAM 1 49 22.72 0.1871 23.89 0.2449
Highest 1 49 22.96 0.1977 24.13 0.2588
Limit EIRP < 2W Result PASS
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FCC RF Test Report

Report No. : FG770420-02B

LTE Band 4/ 1.4MHz (Average) (GT - LC = 0.27 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 3 1 22.51 0.1782 22.78 0.1897
Middle QPSK 3 1 22.30 0.1698 22.57 0.1807
Highest 3 1 22.18 0.1652 22.45 0.1758
Lowest 1 3 21.92 0.1556 22.19 0.1656
Middle 16QAM 1 3 21.39 0.1377 21.66 0.1466
Highest 1 3 21.87 0.1538 22.14 0.1637
Limit EIRP < 1W Result PASS
LTE Band 4 / 3MHz (Average) (GT - LC = 0.27 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 22.46 0.1762 22.73 0.1875
Middle QPSK 1 0 22.34 0.1714 22.61 0.1824
Highest 1 0 22.23 0.1671 22.50 0.1778
Lowest 1 0 21.52 0.1419 21.79 0.1510
Middle 16QAM 1 0 21.63 0.1455 21.90 0.1549
Highest 1 0 21.68 0.1472 21.95 0.1567
Limit EIRP < 1W Result PASS
LTE Band 4 / 5MHz (Average) (GT - LC = 0.27 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 22.53 0.1791 22.80 0.1905
Middle QPSK 1 0 22.15 0.1641 22.42 0.1746
Highest 1 0 22.33 0.1710 22.60 0.1820
Lowest 1 12 21.38 0.1374 21.65 0.1462
Middle 16QAM 1 12 21.49 0.1409 21.76 0.1500
Highest 1 12 21.68 0.1472 21.95 0.1567
Limit EIRP < 1W Result PASS
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LTE Band 4 / 10MHz (Average) (GT - LC = 0.27 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 25 22.39 0.1734 22.66 0.1845
Middle QPSK 1 25 22.43 0.1750 22.70 0.1862
Highest 1 25 22.62 0.1828 22.89 0.1945
Lowest 1 25 21.38 0.1374 21.65 0.1462
Middle 16QAM 1 25 21.27 0.1340 21.54 0.1426
Highest 1 25 21.93 0.1560 22.20 0.1660
Limit EIRP < 1W Result PASS
LTE Band 4 / 15MHz (Average) (GT - LC = 0.27 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 22.64 0.1837 22.91 0.1954
Middle QPSK 1 0 22.57 0.1807 22.84 0.1923
Highest 1 0 22.41 0.1742 22.68 0.1854
Lowest 1 0 21.96 0.1570 22.23 0.1671
Middle 16QAM 1 0 21.85 0.1531 22.12 0.1629
Highest 1 0 21.95 0.1567 22.22 0.1667
Limit EIRP < 1W Result PASS
LTE Band 4 / 20MHz (Average) (GT - LC =0.27 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 22.53 0.1791 22.80 0.1905
Middle QPSK 1 0 22.65 0.1841 22.92 0.1959
Highest 1 0 22.62 0.1828 22.89 0.1945
Lowest 1 0 21.83 0.1524 22.10 0.1622
Middle 16QAM 1 0 21.72 0.1486 21.99 0.1581
Highest 1 0 21.58 0.1439 21.85 0.1531
Limit EIRP < 1W Result PASS
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LTE Band 5/ 1.4MHz (Average) (GT - LC =-0.84 dB)

Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 3 1 23.99 0.2506 21.00 0.1259
Middle QPSK 3 1 23.83 0.2415 20.84 0.1213
Highest 3 1 23.96 0.2489 20.97 0.1250
Lowest 1 5 22.95 0.1972 19.96 0.0991
Middle 16QAM 1 5 22.76 0.1888 19.77 0.0948
Highest 1 5 22.99 0.1991 20.00 0.1000

Limit ERP < 7W Result PASS

LTE Band 5/ 3MHz (Average) (GT - LC =-0.84 dB)
RB Conducted ERP
Channel Mode :

Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 23.76 0.2377 20.77 0.1194
Middle QPSK 1 0 24.00 0.2512 21.01 0.1262
Highest 1 0 23.94 0.2477 20.95 0.1245
Lowest 1 8 22.85 0.1928 19.86 0.0968
Middle 16QAM 1 8 22.98 0.1986 19.99 0.0998
Highest 1 8 22.92 0.1959 19.93 0.0984

Limit ERP < 7W Result PASS

LTE Band 5/5MHz (Average) (GT - LC =-0.84 dB)

Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 23.85 0.2427 20.86 0.1219
Middle QPSK 1 0 23.98 0.2500 20.99 0.1256
Highest 1 0 23.91 0.2460 20.92 0.1236
Lowest 1 0 22.92 0.1959 19.93 0.0984
Middle 16QAM 1 0 22.86 0.1932 19.87 0.0971
Highest 1 0 22.79 0.1901 19.80 0.0955

Limit ERP < 7W Result PASS
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LTE Band 5/ 10MHz (Average) (GT - LC =-0.84 dB)

Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 23.95 0.2483 20.96 0.1247
Middle QPSK 1 0 24.00 0.2512 21.01 0.1262
Highest 1 0 23.96 0.2489 20.97 0.1250
Lowest 1 0 22.81 0.1910 19.82 0.0959
Middle 16QAM 1 0 22.95 0.1972 19.96 0.0991
Highest 1 0 22.89 0.1945 19.90 0.0977

Limit ERP < 7W Result PASS
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LTE Band 7 / 5MHz (Average) (GT - LC = 1.27 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1.00 | 12.00 22.18 0.1652 23.45 0.2213
Middle QPSK 1.00 | 12.00 22.18 0.1652 23.45 0.2213
Highest 1.00 | 12.00 22.20 0.1660 23.47 0.2223
Lowest 1.00 | 0.00 21.23 0.1327 22.50 0.1778
Middle 16QAM 1.00 | 0.00 21.07 0.1279 22.34 0.1714
Highest 1.00 | 0.00 21.30 0.1349 22.57 0.1807
Limit EIRP < 2W Result PASS
LTE Band 7 / 10MHz (Average) (GT - LC = 1.27 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1.00 25 22.18 0.1652 23.45 0.2213
Middle QPSK 1.00 25 22.04 0.1600 23.31 0.2143
Highest 1.00 25 22.02 0.1592 23.29 0.2133
Lowest 1.00 | 0.00 21.30 0.1349 22.57 0.1807
Middle 16QAM 1.00 | 0.00 21.29 0.1346 22.56 0.1803
Highest 1.00 | 0.00 21.06 0.1276 22.33 0.1710
Limit EIRP < 2W Result PASS
LTE Band 7 / 15MHz (Average) (GT - LC =1.27 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1.00 | 0.00 22.10 0.1622 23.37 0.2173
Middle QPSK 1.00 | 0.00 2211 0.1626 23.38 0.2178
Highest 1.00 | 0.00 22.12 0.1629 23.39 0.2183
Lowest 1.00 | 37.00 20.68 0.1169 21.95 0.1567
Middle 16QAM 1.00 | 37.00 21.18 0.1312 22.45 0.1758
Highest 1.00 | 37.00 21.26 0.1337 22.53 0.1791
Limit EIRP < 2W Result PASS
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Report No. : FG770420-02B

LTE Band 7 / 20MHz (Average) (GT - LC = 1.27 dB)

Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts)] EIRP(dBm) EIRP(W)
Lowest 1.00 | 0.00 22.04 0.1600 23.31 0.2143
Middle QPSK 1.00 | 0.00 22.23 0.1671 23.50 0.2239
Highest 1.00 | 0.00 22.21 0.1663 23.48 0.2228
Lowest 1.00 | 0.00 21.30 0.1349 22.57 0.1807
Middle 16QAM 1.00 | 0.00 21.26 0.1337 22.53 0.1791
Highest 1.00 | 0.00 21.22 0.1324 22.49 0.1774

Limit EIRP < 2W Result PASS
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LTE Band 12 / 1.4MHz (Average) (GT - LC = -3.44 dB)

Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 3 1 23.59 0.2286 18.00 0.0631
Middle QPSK 3 1 23.67 0.2328 18.08 0.0643
Highest 3 1 23.78 0.2388 18.19 0.0659
Lowest 3 1 22.60 0.1820 17.01 0.0502
Middle 16QAM 3 1 22.85 0.1928 17.26 0.0532
Highest 3 1 22.82 0.1914 17.23 0.0528

Limit ERP < 3W Result PASS

LTE Band 12 / 3MHz (Average) (GT - LC = -3.44 dB)
RB Conducted ERP
Channel Mode :

Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 14 23.68 0.2333 18.09 0.0644
Middle QPSK 1 14 23.52 0.2249 17.93 0.0621
Highest 1 14 23.45 0.2213 17.86 0.0611
Lowest 1 14 22.47 0.1766 16.88 0.0488
Middle 16QAM 1 14 22.78 0.1897 17.19 0.0524
Highest 1 14 22.33 0.1710 16.74 0.0472

Limit ERP < 3W Result PASS

LTE Band 12 / 5MHz (Average) (GT - LC = -3.44 dB)

Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 12 23.66 0.2323 18.07 0.0641
Middle QPSK 1 12 23.57 0.2275 17.98 0.0628
Highest 1 12 23.65 0.2317 18.06 0.0640
Lowest 1 24 22.59 0.1816 17.00 0.0501
Middle 16QAM 1 24 22.63 0.1832 17.04 0.0506
Highest 1 24 23.00 0.1995 17.41 0.0551

Limit ERP < 3W Result PASS
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Report No. : FG770420-02B

LTE Band 12 / 10MHz (Average) (GT - LC = -3.44 dB)

Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 23.77 0.2382 18.18 0.0658
Middle QPSK 1 0 23.78 0.2388 18.19 0.0659
Highest 1 0 23.55 0.2265 17.96 0.0625
Lowest 1 25 22.98 0.1986 17.39 0.0548
Middle 16QAM 1 25 23.00 0.1995 17.41 0.0551
Highest 1 25 22.82 0.1914 17.23 0.0528

Limit ERP < 3W Result PASS
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Report No. : FG770420-02B

LTE Band 17 / 5SMHz (Average) (GT - LC = -3.44 dB)

Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 24 23.33 0.2153 17.74 0.0594
Middle QPSK 1 24 23.24 0.2109 17.65 0.0582
Highest 1 24 23.68 0.2333 18.09 0.0644
Lowest 1 24 22.82 0.1914 17.23 0.0528
Middle 16QAM 1 24 22.69 0.1858 17.10 0.0513
Highest 1 24 22.68 0.1854 17.09 0.0512

Limit ERP < 3W Result PASS

LTE Band 17 / 10MHz (Average) (GT - LC =-3.44 dB)
RB Conducted ERP
Channel Mode :

Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 23.64 0.2312 18.05 0.0638
Middle QPSK 1 0 23.75 0.2371 18.16 0.0655
Highest 1 0 23.72 0.2355 18.13 0.0650
Lowest 1 49 22.57 0.1807 16.98 0.0499
Middle 16QAM 1 49 22.96 0.1977 17.37 0.0546
Highest 1 49 22.31 0.1702 16.72 0.0470

Limit ERP < 3W Result PASS
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Report No. :FG770420-02B

Radiated Spurious Emission

LTE Band 2
LTE Band 2 / 1.4MHz /| QPSK
Channel Frf&:in;y (5:;:) (I(_jig::]t) I(_)l\rlflrt R;Z?ng P(S).vf/;(ler Txlfsasble ” gr;?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
3702 -44.81 -13 -31.81 -61.54 -56.6 0.72 12.52 H
5550 -39.33 -13 -26.33 -60.71 -515 1.00 13.17 H
7404 -46.51 -13 -33.51 -71.11 -55.9 1.18 10.57 H
H
H
H
H
Lowest
3702 -44.41 -13 -31.41 -62.38 -56.2 0.72 12.52 \%
5550 -36.13 -13 -23.13 -57.8 -48.3 1.00 13.17 \%
7404 -42.01 -13 -29.01 -66.73 -51.4 1.18 10.57 \%
\%
\%
\Y,
\Y,
3762 -34.89 -13 -21.89 -51.82 -46.7 0.69 12.50 H
5640 -40.97 -13 -27.97 -61.87 -53.1 0.98 13.12 H
7518 -47.93 -13 -34.93 -72.29 -57.2 1.18 10.45 H
H
H
H
Middle
H
3762 -37.09 -13 -24.09 -55.19 -48.9 0.69 12.50 \Y
5640 -36.37 -13 -23.37 -57.88 -48.5 0.98 13.12 \%
7518 -43.53 -13 -30.53 -67.97 -52.8 1.18 10.45 \%
\%
\%
SPORTON INTERNATIONAL INC. Page Number : B2-10f52
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Report No. :FG770420-02B

\%
3816 -33.81 -13 -20.81 -51.11 -45.6 0.69 12.47 H
5724 -39.13 -13 -26.13 -60.83 -51.2 0.99 13.07 H
7638 -48.50 -13 -35.50 -73.52 -58.1 1.18 10.79 H
H
H
H
H
Highest
3816 -36.71 -13 -23.71 -54.93 -48.5 0.69 12.47 V
5724 -34.03 -13 -21.03 -55.83 -46.1 0.99 13.07 V
7638 -43.00 -13 -30.00 -67.62 -52.6 1.18 10.79 \%
\%
\%
\%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Report No. :FG770420-02B

LTE Band 2/ 3MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3702 -44.91 -13 -31.91 -61.74 -56.7 0.72 12.52 H
5550 -37.73 -13 -24.73 -59.38 -49.9 1.00 13.17 H
7404 -46.61 -13 -33.61 -71.4 -56 1.18 10.57 H
H
H
H
H
Lowest
3702 -45.11 -13 -32.11 -62.97 -56.9 0.72 12.52 \Y
5550 -35.43 -13 -22.43 -57.14 -47.6 1.00 13.17 \%
7404 -40.81 -13 -27.81 -65.61 -50.2 1.18 10.57 \%
Y,
Y,
\Y,
\Y,
3756 -35.30 -13 -22.30 -52.11 -47.1 0.69 12.50 H
5634 -40.26 -13 -27.26 -61.81 -52.4 0.98 13.12 H
7518 -47.83 -13 -34.83 -72.29 -57.1 1.18 10.45 H
H
H
H
H
Middle
3756 -37.40 -13 -24.40 -55.47 -49.2 0.69 12.50 \Y
5634 -34.76 -13 -21.76 -56.63 -46.9 0.98 13.12 \%
7518 -42.93 -13 -29.93 -67.44 -52.2 1.18 10.45 \%
Y,
Y,
Y,
Y,
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Report No. :FG770420-02B

Highest

3816 -31.61 -13 -18.61 -48.82 -43.4 0.69 12.47 H
5724 -39.63 -13 -26.63 -61.28 -51.7 0.99 13.07 H
7632 -48.61 -13 -35.61 -73.41 -58.2 1.18 10.77 H
H
H
H
H
3816 -34.71 -13 -21.71 -52.92 -46.5 0.69 12.47 \Y
5724 -35.93 -13 -22.93 -57.38 -48 0.99 13.07 \Y
7632 -45.21 -13 -32.21 -69.69 -54.8 1.18 10.77 \Y
\%
\%
\%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Report No. :FG770420-02B

LTE Band 2 /5MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3702 -45.11 -13 -32.11 -61.85 -56.9 0.72 12.52 H
5550 -40.03 -13 -27.03 -61.8 -52.2 1.00 13.17 H
7404 -46.21 -13 -33.21 -70.98 -55.6 1.18 10.57 H
H
H
H
H
Lowest
3702 -44.11 -13 -31.11 -62.23 -55.9 0.72 12.52 \Y
5550 -37.93 -13 -24.93 -59.42 -50.1 1.00 13.17 \%
7404 -42.71 -13 -29.71 -66.92 -52.1 1.18 10.57 \%
Y,
Y,
\Y,
\Y,
3756 -34.80 -13 -21.80 -51.88 -46.6 0.69 12.50 H
5634 -39.56 -13 -26.56 -61.07 -51.7 0.98 13.12 H
7512 -47.35 -13 -34.35 -71.9 -56.6 1.18 10.43 H
H
H
H
H
Middle
3756 -36.40 -13 -23.40 -54.46 -48.2 0.69 12.50 \Y
5634 -35.96 -13 -22.96 -57.55 -48.1 0.98 13.12 \%
7512 -41.65 -13 -28.65 -66.23 -50.9 1.18 10.43 \%
Y,
Y,
Y,
Y,
SPORTON INTERNATIONAL INC. Page Number 1 B2-5 of 52
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saronas. FCC RF Test Report

Report No. :FG770420-02B

Highest

3810 -30.60 -13 -17.60 -47.81 -42.4 0.68 12.48 H
5718 -40.72 -13 -27.72 -62.15 -52.8 0.99 13.07 H
7620 -47.55 -13 -34.55 -72.71 -57.1 1.18 10.74 H
H
H
H
H
3810 -34.40 -13 -21.40 -52.72 -46.2 0.68 12.48 \Y
5718 -35.52 -13 -22.52 -56.97 -47.6 0.99 13.07 \Y
7620 -42.95 -13 -29.95 -67.62 -52.5 1.18 10.74 \Y
\%
\%
\%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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saronas. FCC RF Test Report

Report No. :FG770420-02B

LTE Band 2 /10MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3702 -44.71 -13 -31.71 -61.62 -56.5 0.72 12.52 H
5550 -37.93 -13 -24.93 -59.32 -50.1 1.00 13.17 H
7404 -45.41 -13 -32.41 -70.31 -54.8 1.18 10.57 H
H
H
H
H
Lowest
3702 -44.01 -13 -31.01 -62.06 -55.8 0.72 12.52 \Y
5550 -36.53 -13 -23.53 -58.26 -48.7 1.00 13.17 \%
7404 -41.01 -13 -28.01 -65.84 -50.4 1.18 10.57 \%
Y,
Y,
\Y,
\Y,
3750 -35.30 -13 -22.30 -51.76 -47.1 0.70 12.50 H
5628 -40.96 -13 -27.96 -61.92 -53.1 0.98 13.12 H
7500 -45.98 -13 -32.98 -70.42 -55.2 1.18 10.40 H
H
H
H
H
Middle
3750 -35.80 -13 -22.80 -54.01 -47.6 0.70 12.50 \Y
5628 -36.36 -13 -23.36 -57.75 -48.5 0.98 13.12 \%
7500 -40.98 -13 -27.98 -65.83 -50.2 1.18 10.40 \%
Y,
Y,
Y,
Y,
SPORTON INTERNATIONAL INC. Page Number 1 B2-7 of 52
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saronas. FCC RF Test Report

Report No. :FG770420-02B

Highest

3804 -31.49 -13 -18.49 -48.44 -43.3 0.67 12.48 H
5700 -42.01 -13 -29.01 -63.31 -54.1 0.99 13.08 H
7602 -47.50 -13 -34.50 -72.19 -57 1.18 10.69 H
H
H
H
H
3804 -34.39 -13 -21.39 -52.76 -46.2 0.67 12.48 \Y
5700 -37.91 -13 -24.91 -59.53 -50 0.99 13.08 \Y
7602 -42.70 -13 -29.70 -67.22 -52.2 1.18 10.69 \Y
\%
\%
\%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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saronas. FCC RF Test Report

Report No. :FG770420-02B

LTE Band 2/ 15MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3702 -44.41 -13 -31.41 -61.23 -56.2 0.72 12.52 H
5550 -39.13 -13 -26.13 -60.79 -51.3 1.00 13.17 H
7404 -44.81 -13 -31.81 -69.75 -54.2 1.18 10.57 H
H
H
H
H
Lowest
3702 -43.81 -13 -30.81 -61.52 -55.6 0.72 12.52 \Y
5550 -36.83 -13 -23.83 -58.29 -49 1.00 13.17 \%
7404 -41.81 -13 -28.81 -66.58 -51.2 1.18 10.57 \%
Y,
Y,
\Y,
\Y,
3744 -34.70 -13 -21.70 -51.48 -46.5 0.70 12.50 H
5622 -39.45 -13 -26.45 -60.76 -51.6 0.98 13.13 H
7494 -50.77 -13 -37.77 -70.92 -60 1.18 10.41 H
H
H
H
H
Middle
3744 -35.40 -13 -22.40 -53.18 -47.2 0.70 12.50 \Y
5622 -34.95 -13 -21.95 -56.44 -47.1 0.98 13.13 \%
7494 -41.27 -13 -28.27 -65.47 -50.5 1.18 10.41 \%
Y,
Y,
Y,
Y,
SPORTON INTERNATIONAL INC. Page Number 1 B2-9 of 52
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saronas. FCC RF Test Report

Report No. :FG770420-02B

Highest

3792 -33.69 -13 -20.69 -50.8 -45.5 0.67 12.48 H
5688 -46.00 -13 -33.00 -67.39 -58.1 0.99 13.09 H
7584 -49.75 -13 -36.75 -74.07 -59.2 1.18 10.64 H
H
H
H
H
3792 -37.79 -13 -24.79 -55.95 -49.6 0.67 12.48 \Y
5688 -40.80 -13 -27.80 -62.68 -52.9 0.99 13.09 \Y
7584 -45.45 -13 -32.45 -69.7 -54.9 1.18 10.64 \Y
\%
\%
\%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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saronas. FCC RF Test Report

Report No. :FG770420-02B

LTE Band 2/ 20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3702 -45.31 -13 -32.31 -62.25 -57.1 0.72 12.52 H
5556 -39.73 -13 -26.73 -61.17 -51.9 1.00 13.17 H
7404 -45.71 -13 -32.71 -70.54 -55.1 1.18 10.57 H
H
H
H
H
Lowest
3702 -45.31 -13 -32.31 -63.2 -57.1 0.72 12.52 \Y
5556 -35.93 -13 -22.93 -57.34 -48.1 1.00 13.17 \%
7404 -41.11 -13 -28.11 -65.8 -50.5 1.18 10.57 \%
Y,
Y,
\Y,
\Y,
3744 -34.10 -13 -21.10 -51.07 -45.9 0.70 12.50 H
5616 -40.85 -13 -27.85 -62.06 -53 0.98 13.13 H
7482 -44.95 -13 -31.95 -69.1 -54.2 1.18 10.43 H
H
H
H
H
Middle
3744 -35.80 -13 -22.80 -53.53 -47.6 0.70 12.50 \Y
5616 -36.45 -13 -23.45 -57.99 -48.6 0.98 13.13 \%
7482 -39.85 -13 -26.85 -64.33 -49.1 1.18 10.43 \%
Y,
Y,
Y,
Y,
SPORTON INTERNATIONAL INC. Page Number 1 B2-11 of 52
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saronas. FCC RF Test Report

Report No. :FG770420-02B

Highest

3780 -39.69 -13 -26.69 -56.79 -51.5 0.68 12.49 H
5676 -41.79 -13 -28.79 -63.47 -53.9 0.99 13.09 H
7566 -48.40 -13 -35.40 -73.09 -57.8 1.18 10.58 H
H
H
H
H
3780 -41.09 -13 -28.09 -59.21 -52.9 0.68 12.49 \Y
5676 -37.09 -13 -24.09 -58.5 -49.2 0.99 13.09 \Y
7566 -45.00 -13 -32.00 -69.72 -54.4 1.18 10.58 \Y
\%
\%
\%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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saronas. FCC RF Test Report

Report No. :FG770420-02B

LTE Band 4
LTE Band 4 / 1.4MHz | QPSK
Channel Frf&:in;y (5:;:) (Iaig::]t) I(_)l\rlflrt R;Z?ng P(S).vf/;(ler Txlfsasble ” gr;?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
3420 -48.01 -13 -35.01 -64.75 -59.6 0.77 12.36 H
5130 -47.81 -13 -34.81 -68.16 -59.3 0.97 12.46 H
6840 -41.35 -13 -28.35 -64.77 -52.2 0.81 11.65 H
H
H
H
H
Lowest
3420 -45.61 -13 -32.61 -62.24 -57.2 0.77 12.36 \%
5130 -48.41 -13 -35.41 -68.95 -59.9 0.97 12.46 \%
6840 -44.75 -13 -31.75 -68.85 -55.6 0.81 11.65 \%
\%
\%
\Y,
\Y,
3462 -50.09 -13 -37.09 -67.1 -61.8 0.78 12.49 H
5196 -50.70 -13 -37.70 -71.45 -62.3 0.99 12.59 H
6930 -45.65 -13 -32.65 -69.02 -56.1 1.01 11.45 H
H
H
H
H
Middle
3462 -48.09 -13 -35.09 -65.35 -59.8 0.78 12.49 \Y
5196 -51.70 -13 -38.70 -72.04 -63.3 0.99 12.59 \%
6930 -47.05 -13 -34.05 -70.77 -57.5 1.01 11.45 \%
\%
\%
Y,
Y,
SPORTON INTERNATIONAL INC. Page Number 1 B2-13 of 52
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saronas. FCC RF Test Report

Report No. :FG770420-02B

Highest

3510 -47.49 -13 -34.49 -64.66 -59.31 0.78 12.60 H
5262 -45.39 -13 -32.39 -66.07 -57.1 1.01 12.72 H
7014 -40.09 -13 -27.09 -63.6 -50.2 1.17 11.27 H
H
H
H
H
3510 -43.78 -13 -30.78 -61.83 -55.6 0.78 12.60 \Y
5262 -45.79 -13 -32.79 -66.55 -57.5 1.01 12.72 \Y
7014 -41.39 -13 -28.39 -65.57 -51.5 1.17 11.27 \Y
\%
\%
\%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Report No. :FG770420-02B

LTE Band 4/ 3MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420 -46.52 -13 -33.52 -63.68 -58.11 0.77 12.36 H
5130 -49.09 -13 -36.09 -69.79 -60.58 0.97 12.46 H
6840 -41.48 -13 -28.48 -65.17 -52.33 0.81 11.65 H
H
H
H
H
Lowest
3420 -45.99 -13 -32.99 -62.96 -57.58 0.77 12.36 \Y
5130 -47.81 -13 -34.81 -68.68 -59.3 0.97 12.46 \%
6840 -45.53 -13 -32.53 -69.69 -56.38 0.81 11.65 \%
Y,
Y,
\Y,
\Y,
3462 -50.04 -13 -37.04 -67.24 -61.75 0.78 12.49 H
5196 -50.95 -13 -37.95 -71.74 -62.55 0.99 12.59 H
6924 -44.43 -13 -31.43 -68.31 -54.9 0.99 11.47 H
H
H
H
H
Middle
3462 -47.80 -13 -34.80 -65.39 -59.51 0.78 12.49 \Y
5196 -50.27 -13 -37.27 -71.22 -61.87 0.99 12.59 \%
6924 -47.26 -13 -34.26 -71.52 -57.73 0.99 11.47 \%
Y,
Y,
Y,
Y,
SPORTON INTERNATIONAL INC. Page Number 1 B2-15 of 52
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Highest

3504 -46.80 -13 -33.80 -64.05 -58.62 0.78 12.60 H
5256 -45.66 -13 -32.66 -66.63 -57.36 1.01 12.71 H
7008 -39.77 -13 -26.77 -63.8 -49.89 1.17 11.29 H
H
H
H
H
3504 -44.07 -13 -31.07 -62.29 -55.89 0.78 12.60 \Y
5256 -46.10 -13 -33.10 -67.21 -57.8 1.01 12.71 \Y
7008 -42.23 -13 -29.23 -66.56 -52.35 1.17 11.29 \Y
\%
\%
\%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 4 /5MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420 -46.75 -13 -33.75 -63.91 -58.34 0.77 12.36 H
5130 -49.15 -13 -36.15 -69.85 -60.64 0.97 12.46 H
6840 -41.12 -13 -28.12 -64.81 -51.97 0.81 11.65 H
H
H
H
H
Lowest
3420 -45.96 -13 -32.96 -62.93 -57.55 0.77 12.36 \Y
5130 -48.31 -13 -35.31 -69.18 -59.8 0.97 12.46 \%
6840 -44.68 -13 -31.68 -68.84 -55.53 0.81 11.65 \%
Y,
Y,
\Y,
\Y,
3462 -49.94 -13 -36.94 -67.14 -61.65 0.78 12.49 H
5190 -50.78 -13 -37.78 -71.57 -62.37 0.99 12.58 H
6924 -44.97 -13 -31.97 -68.85 -55.44 0.99 11.47 H
H
H
H
H
Middle
3462 -47.80 -13 -34.80 -65.39 -59.51 0.78 12.49 \Y
5190 -50.11 -13 -37.11 -71.06 -61.7 0.99 12.58 \%
6924 -47.38 -13 -34.38 -71.64 -57.85 0.99 11.47 \%
Y,
Y,
Y,
Y,
SPORTON INTERNATIONAL INC. Page Number 1 B2-17 of 52
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Highest

3504 -47.07 -13 -34.07 -64.32 -58.89 0.78 12.60 H
5250 -44.19 -13 -31.19 -65.11 -55.88 1.01 12.70 H
7002 -39.64 -13 -26.64 -63.67 -49.77 1.16 11.30 H
H
H
H
H
3504 -43.90 -13 -30.90 -62.12 -55.72 0.78 12.60 \Y
5250 -45.99 -13 -32.99 -67.05 -57.68 1.01 12.70 \Y
7002 -41.03 -13 -28.03 -65.36 -51.16 1.16 11.30 \Y
\%
\%
\%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 4/ 10MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420 -45.91 -13 -32.91 -62.9 -57.5 0.77 12.36 H
5130 -48.21 -13 -35.21 -68.55 -59.7 0.97 12.46 H
6840 -41.45 -13 -28.45 -65.01 -52.3 0.81 11.65 H
H
H
H
H
Lowest
3420 -44.91 -13 -31.91 -61.57 -56.5 0.77 12.36 \Y
5130 -47.71 -13 -34.71 -68.3 -59.2 0.97 12.46 \%
6840 -46.65 -13 -33.65 -70.39 -57.5 0.81 11.65 \%
Y,
Y,
\Y,
\Y,
3456 -49.81 -13 -36.81 -66.97 -61.5 0.78 12.47 H
5184 -50.02 -13 -37.02 -70.32 -61.6 0.99 12.57 H
6912 -43.67 -13 -30.67 -67.42 -54.2 0.97 11.49 H
H
H
H
H
Middle
3456 -47.61 -13 -34.61 -64.7 -59.3 0.78 12.47 \Y
5184 -49.92 -13 -36.92 -70.59 -61.5 0.99 12.57 \%
6912 -48.37 -13 -35.37 -72.49 -58.9 0.97 11.49 \%
Y,
Y,
Y,
Y,
SPORTON INTERNATIONAL INC. Page Number 1 B2-19 of 52
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Highest

3492 -46.50 -13 -33.50 -63.19 -58.3 0.78 12.58 H
5238 -46.03 -13 -33.03 -66.86 -57.7 1.01 12.68 H
6984 -39.79 -13 -26.79 -63.07 -50 1.13 11.34 H
H
H
H
H
3492 -44.40 -13 -31.40 -62.35 -56.2 0.78 12.58 \Y
5238 -47.53 -13 -34.53 -68.4 -59.2 1.01 12.68 \Y
6984 -43.39 -13 -30.39 -67.46 -53.6 1.13 11.34 \Y
\%
\%
\%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 4/ 15MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420 -47.00 -13 -34.00 -64.16 -58.59 0.77 12.36 H
5130 -47.84 -13 -34.84 -68.54 -59.33 0.97 12.46 H
6846 -41.26 -13 -28.26 -64.95 -52.08 0.82 11.64 H
H
H
H
H
Lowest
3420 -46.14 -13 -33.14 -63.11 -57.73 0.77 12.36 \Y
5130 -47.62 -13 -34.62 -68.49 -59.11 0.97 12.46 \%
6846 -44.90 -13 -31.90 -69.06 -55.72 0.82 11.64 \%
Y,
Y,
\Y,
\Y,
3450 -48.83 -13 -35.83 -66.05 -60.5 0.78 12.45 H
5178 -48.53 -13 -35.53 -69.38 -60.1 0.98 12.56 H
6906 -43.15 -13 -30.15 -67.01 -53.7 0.95 11.51 H
H
H
H
H
Middle
3450 -46.63 -13 -33.63 -63.97 -58.3 0.78 12.45 \Y
5178 -49.13 -13 -36.13 -70.13 -60.7 0.98 12.56 \%
6906 -47.85 -13 -34.85 -71.15 -58.4 0.95 11.51 \%
Y,
Y,
Y,
Y,
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Highest

3480 -47.00 -13 -34.00 -64.22 -58.76 0.78 12.54 H
5220 -46.22 -13 -33.22 -67.09 -57.86 1.00 12.64 H
6966 -41.21 -13 -28.21 -65.16 -51.5 1.09 11.37 H
H
H
H
H
3480 -44.63 -13 -31.63 -62.52 -56.39 0.78 12.54 \Y
5220 -46.47 -13 -33.47 -67.5 -58.11 1.00 12.64 \Y
6966 -43.69 -13 -30.69 -67.98 -53.98 1.09 11.37 \Y
\%
\%
\%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 4/ 20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420 -47.47 -13 -34.47 -64.63 -59.06 0.77 12.36 H
5136 -48.01 -13 -35.01 -68.71 -59.51 0.97 12.47 H
6846 -41.57 -13 -28.57 -65.26 -52.39 0.82 11.64 H
H
H
H
H
Lowest
3420 -46.21 -13 -33.21 -63.18 -57.8 0.77 12.36 \Y
5136 -48.04 -13 -35.04 -68.91 -59.54 0.97 12.47 \%
6846 -44.13 -13 -31.13 -68.29 -54.95 0.82 11.64 \%
Y,
Y,
\Y,
\Y,
3450 -48.63 -13 -35.63 -65.81 -60.3 0.78 12.45 H
5172 -48.63 -13 -35.63 -69.39 -60.19 0.98 12.54 H
6894 -43.28 -13 -30.28 -67.08 -53.89 0.93 11.53 H
H
H
H
H
Middle
3450 -46.87 -13 -33.87 -64.14 -58.54 0.78 12.45 \Y
5172 -48.15 -13 -35.15 -69.07 -59.71 0.98 12.54 \%
6894 -45.80 -13 -32.80 -70.01 -56.41 0.93 11.53 \%
Y,
Y,
Y,
Y,
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Highest

3474 -48.33 -13 -35.33 -65.57 -60.07 0.78 12.52 H
5208 -50.29 -13 -37.29 -71.11 -61.91 0.99 12.62 H
6948 -44.36 -13 -31.36 -68.27 -54.73 1.05 11.41 H
H
H
H
H
3474 -46.63 -13 -33.63 -64.54 -58.37 0.78 12.52 \Y
5208 -49.53 -13 -36.53 -70.51 -61.15 0.99 12.62 \Y
6948 -45.82 -13 -32.82 -70.09 -56.19 1.05 11.41 \Y
\%
\%
\%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 5
LTE Band 5/1.4MHz / 16QAM
Channel Frf&:in;y (('jEBRnP1 ) (I(_jig::]t) I(_)l\rlflrt R;Z?ng P(S).vf/;(ler Txlfsasble ” gr;?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1648 -49.17 -13 -36.17 -59.08 -56.12 0.53 9.63 H
2472 -50.66 -13 -37.66 -64.1 -58.64 0.65 10.78 H
3296 -53.88 -13 -40.88 -70.02 -62.96 0.76 11.99 H
H
H
H
H
Lowest
1648 -53.34 -13 -40.34 -62.96 -60.29 0.53 9.63 \%
2472 -53.64 -13 -40.64 -67.57 -61.62 0.65 10.78 \%
3296 -52.92 -13 -39.92 -69.03 -62 0.76 11.99 \%
\%
\%
\Y,
\Y,
1672 -53.72 -13 -40.72 -63.81 -60.72 0.53 9.68 H
2504 -45.41 -13 -32.41 -58.84 -53.41 0.66 10.80 H
3344 -55.05 -13 -42.05 -71.25 -64.27 0.76 12.13 H
H
H
H
H
Middle
1672 -57.95 -13 -44.95 -67.64 -64.95 0.53 9.68 \%
2512 -49.12 -13 -36.12 -62.95 -57.12 0.66 10.81 \%
3344 -53.63 -13 -40.63 -69.64 -62.85 0.76 12.13 \%
\%
\%
Y,
Y,
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Highest

1696 -56.53 -13 -43.53 -66.91 -63.58 0.53 9.73 H
2544 -53.69 -13 -40.69 -67.17 -61.7 0.67 10.83 H
3392 -54.79 -13 -41.79 -71.1 -64.15 0.77 12.28 H
H
H
H
H
1696 -58.68 -13 -45.68 -68.44 -65.73 0.53 9.73 \Y
2544 -55.10 -13 -42.10 -68.95 -63.11 0.67 10.83 \Y
3392 -53.34 -13 -40.34 -69.24 -62.7 0.77 12.28 \Y
\%
\%
\%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 5/ 3MHz / 16QAM

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648 -49.69 -13 -36.69 -59.6 -56.64 0.53 9.63 H
2472 -52.42 -13 -39.42 -65.86 -60.4 0.65 10.78 H
3296 -563.37 -13 -40.37 -69.51 -62.45 0.76 11.99 H
H
H
H
H
Lowest
1648 -55.32 -13 -42.32 -64.94 -62.27 0.53 9.63 \Y
2472 -52.46 -13 -39.46 -66.39 -60.44 0.65 10.78 \%
3296 -52.28 -13 -39.28 -68.39 -61.36 0.76 11.99 \%
Y,
Y,
\Y,
\Y,
1672 -53.46 -13 -40.46 -63.55 -60.46 0.53 9.68 H
2504 -55.08 -13 -42.08 -68.51 -63.08 0.66 10.80 H
3344 -55.94 -13 -42.94 -72.14 -65.16 0.76 12.13 H
H
H
H
H
Middle
1672 -56.99 -13 -43.99 -66.68 -63.99 0.53 9.68 \%
2504 -57.05 -13 -44.05 -70.89 -65.05 0.66 10.80 \%
3344 -53.58 -13 -40.58 -69.59 -62.8 0.76 12.13 \%
Y,
Y,
Y,
Y,
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Highest

1696 -57.51 -13 -44.51 -67.89 -64.56 0.53 9.73 H
2536 -55.86 -13 -42.86 -69.31 -63.87 0.66 10.82 H
3384 -55.57 -13 -42.57 -71.87 -64.9 0.77 12.25 H
H
H
H
H
1696 -58.83 -13 -45.83 -68.59 -65.88 0.53 9.73 \Y
2536 -54.26 -13 -41.26 -68.09 -62.27 0.66 10.82 \Y
3384 -54.74 -13 -41.74 -70.63 -64.07 0.77 12.25 \Y
\%
\%
\%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 5/5MHz / 16QAM

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648 -49.78 -13 -36.78 -59.69 -56.73 0.53 9.63 H
2472 -52.63 -13 -39.63 -66.07 -60.61 0.65 10.78 H
3296 -45.87 -13 -32.87 -71.09 -54.95 0.76 11.99 H
H
H
H
H
Lowest
1648 -54.57 -13 -41.57 -64.19 -61.52 0.53 9.63 \%
2472 -53.12 -13 -40.12 -67.05 -61.1 0.65 10.78 \%
3296 -52.68 -13 -39.68 -68.79 -61.76 0.76 11.99 \%
Y,
Y,
\Y,
\Y,
1672 -51.63 -13 -38.63 -61.72 -58.63 0.53 9.68 H
2504 -55.61 -13 -42.61 -69.04 -63.61 0.66 10.80 H
3336 -56.44 -13 -43.44 -72.65 -65.64 0.76 12.11 H
H
H
H
H
Middle
1672 -57.01 -13 -44.01 -66.7 -64.01 0.53 9.68 \%
2504 -55.41 -13 -42.41 -69.25 -63.41 0.66 10.80 \%
3336 -54.52 -13 -41.52 -70.54 -63.72 0.76 12.11 \%
Y,
Y,
Y,
Y,
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Highest

1688 -56.65 -13 -43.65 -66.9 -63.68 0.53 9.71 H
2536 -54.62 -13 -41.62 -68.07 -62.63 0.66 10.82 H
3376 -54.52 -13 -41.52 -70.79 -63.83 0.77 12.23 H
H
H
H
H
1688 -58.54 -13 -45.54 -68.29 -65.57 0.53 9.71 \Y
2536 -54.83 -13 -41.83 -68.66 -62.84 0.66 10.82 \Y
3376 -54.06 -13 -41.06 -69.99 -63.37 0.77 12.23 \Y
\%
\%
\%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 5/ 10MHz / 16QAM

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648 -48.80 -13 -35.80 -58.71 -55.75 0.53 9.63 H
2472 -53.08 -13 -40.08 -66.52 -61.06 0.65 10.78 H
3296 -53.90 -13 -40.90 -70.04 -62.98 0.76 11.99 H
H
H
H
H
Lowest
1648 -52.94 -13 -39.94 -62.56 -59.89 0.53 9.63 \%
2472 -53.32 -13 -40.32 -67.25 -61.3 0.65 10.78 \%
3296 -52.23 -13 -39.23 -68.34 -61.31 0.76 11.99 \%
Y,
Y,
\Y,
\Y,
1664 -52.70 -13 -39.70 -62.79 -59.68 0.53 9.66 H
2496 -55.94 -13 -42.94 -69.35 -63.93 0.65 10.80 H
3328 -55.74 -13 -42.74 -71.95 -64.91 0.76 12.08 H
H
H
H
H
Middle
1664 -55.64 -13 -42.64 -65.33 -62.62 0.53 9.66 \%
2496 -53.75 -13 -40.75 -67.58 -61.74 0.65 10.80 \%
3328 -53.96 -13 -40.96 -69.98 -63.13 0.76 12.08 \%
Y,
Y,
Y,
Y,
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Highest

1680 -53.52 -13 -40.52 -63.77 -60.54 0.53 9.70 H
2520 -52.99 -13 -39.99 -66.44 -60.99 0.66 10.81 H
3360 -53.36 -13 -40.36 -69.6 -62.62 0.77 12.18 H
H
H
H
H
1680 -56.15 -13 -43.15 -65.9 -63.17 0.53 9.70 \Y
2520 -54.05 -13 -41.05 -67.88 -62.05 0.66 10.81 \Y
3360 -51.23 -13 -38.23 -67.21 -60.49 0.77 12.18 \Y
\%
\%
\%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 7
LTE Band 7 / 5MHz / QPSK
Channel Frf&:in;y (5:;:) (I(_jig::]t) I(_)l\rlflrt R;Z?ng P(S).vf/;(ler Txlfsasble ” gr;?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
5004 -47.53 -25 -22.53 -67.54 -58.8 0.94 12.21 H
7500 -47.88 -25 -22.88 -72.42 -57.1 1.18 10.40 H
10000 -45.96 -25 -20.96 -76.83 -56.3 1.40 11.73 H
H
H
H
H
Lowest
5004 -46.23 -25 -21.23 -66.37 -57.5 0.94 12.21 \%
7500 -43.88 -25 -18.88 -68.57 -53.1 1.18 10.40 \%
10000 -46.76 -25 -21.76 -77.03 -57.1 1.40 11.73 \%
\%
\%
\Y,
\Y,
5064 -46.73 -25 -21.73 -67 -58.1 0.95 12.33 H
7596 -47.71 -25 -22.71 -72.63 -57.2 1.18 10.67 H
10134 -45.83 -25 -20.83 -76.39 -56.3 1.38 11.85 H
H
H
H
H
Middle
5064 -47.13 -25 -22.13 -67 -58.5 0.95 12.33 \%
7596 -47.71 -25 -22.71 -72.63 -57.2 1.18 10.67 \%
10134 -45.43 -25 -20.43 -76.39 -55.9 1.38 11.85 \%
\%
\%
Y,
Y,
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Highest

5130 -45.61 -25 -20.61 -65.86 -57.1 0.97 12.46 H
7698 -43.33 -25 -18.33 -68.32 -53.1 1.19 10.95 H
10260 -45.29 -25 -20.29 -76.29 -55.5 1.39 11.61 H
H
H
H
H
5130 -43.11 -25 -18.11 -63.81 -54.6 0.97 12.46 \Y
7698 -39.73 -25 -14.73 -64.78 -49.5 1.19 10.95 \Y
10260 -44.89 -25 -19.89 -75.37 -55.1 1.39 11.61 \Y
\%
\%
\%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 7 / 10MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5004 -46.93 -25 -21.93 -67.04 -58.2 0.94 12.21 H
7500 -47.88 -25 -22.88 -72.13 -57.1 1.18 10.40 H
10000 -46.06 -25 -21.06 -78.8 -56.4 1.40 11.73 H
H
H
H
H
Lowest
5004 -46.83 -25 -21.83 -67 -58.1 0.94 12.21 \Y
7500 -43.68 -25 -18.68 -68.32 -52.9 1.18 10.40 \%
10000 -47.16 -25 -22.16 -76.96 -57.5 1.40 11.73 \%
Y,
Y,
\Y,
\Y,
5064 -45.40 -25 -20.40 -65.97 -56.77 0.95 12.33 H
7590 -45.58 -25 -20.58 -70.7 -55.05 1.18 10.65 H
10128 -45.43 -25 -20.43 -76.43 -55.91 1.38 11.86 H
H
H
H
H
Middle
5064 -44.65 -25 -19.65 -65.39 -56.02 0.95 12.33 \%
7590 -41.48 -25 -16.48 -66.3 -50.95 1.18 10.65 \%
10128 -45.44 -25 -20.44 -76.16 -55.92 1.38 11.86 \%
Y,
Y,
Y,
Y,
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Highest

5124 -41.62 -25 -16.62 -62.27 -53.1 0.97 12.45 H
7680 -39.18 -25 -14.18 -64.28 -48.9 1.19 10.90 H
10240 -46.05 -25 -21.05 -76.24 -56.3 1.39 11.64 H
H
H
H
H
5124 -39.62 -25 -14.62 -60.05 -51.1 0.97 12.45 \Y
7680 -35.98 -25 -10.98 -60.9 -45.7 1.19 10.90 \Y
10242 -44.35 -25 -19.35 -74.72 -54.6 1.39 11.64 \Y
\%
\%
\%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 7 / 15MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5004 -44.63 -25 -19.63 -64.64 -55.9 0.94 12.21 H
7512 -45.55 -25 -20.55 -69.99 -54.8 1.18 10.43 H
10000 -46.26 -25 -21.26 -76.93 -56.6 1.40 11.73 H
H
H
H
H
Lowest
5004 -44.83 -25 -19.83 -65.14 -56.1 0.94 12.21 \Y
7512 -41.75 -25 -16.75 -66.03 -51 1.18 10.43 \%
10000 -46.46 -25 -21.46 -76.89 -56.8 1.40 11.73 \%
Y,
Y,
\Y,
\Y,
5058 -44.14 -25 -19.14 -64.48 -55.5 0.95 12.32 H
7584 -43.75 -25 -18.75 -68.65 -53.2 1.18 10.64 H
10110 -46.09 -25 -21.09 -76.71 -56.6 1.38 11.89 H
H
H
H
H
Middle
5058 -43.44 -25 -18.44 -63.94 -54.8 0.95 12.32 \Y
7584 -40.15 -25 -15.15 -64.32 -49.6 1.18 10.64 \%
10110 -46.09 -25 -21.09 -76.72 -56.6 1.38 11.89 \%
Y,
Y,
Y,
Y,
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Highest

5112 -38.64 -25 -13.64 -59.26 -50.1 0.97 12.42 H
7668 -37.61 -25 -12.61 -62.8 -47.3 1.19 10.87 H
10224 -45.81 -25 -20.81 -75.99 -56.1 1.39 11.67 H
15336 -40.53 -25 -15.53 -75.37 -54.3 1.74 15.52 H
H
H
H
5112 -36.94 -25 -11.94 -57.24 -48.4 0.97 12.42 \Y
7668 -35.11 -25 -10.11 -59.66 -44.8 1.19 10.87 \Y
10224 -44.01 -25 -19.01 -74.55 -54.3 1.39 11.67 \Y
15336 -39.13 -25 -14.13 -72.99 -52.9 1.74 15.52 \Y
\%
\%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Report No. :FG770420-02B

LTE Band 7 / 20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5004 -46.83 -25 -21.83 -66.9 -58.1 0.94 12.21 H
7506 -46.66 -25 -21.66 -71.44 -55.9 1.18 10.42 H
10000 -46.26 -25 -21.26 -76.98 -56.6 1.40 11.73 H
H
H
H
H
Lowest
5004 -45.63 -25 -20.63 -65.88 -56.9 0.94 12.21 \Y
7506 -42.86 -25 -17.86 -67.27 -52.1 1.18 10.42 \%
10000 -46.86 -25 -21.86 -77.1 -57.2 1.40 11.73 \%
Y,
Y,
\Y,
\Y,
5052 -42.85 -25 -17.85 -63.18 -54.2 0.95 12.30 H
7578 -43.06 -25 -18.06 -67.79 -52.5 1.18 10.62 H
10100 -45.87 -25 -20.87 -76.81 -56.4 1.38 11.91 H
H
H
H
H
Middle
5052 -42.15 -25 -17.15 -62.71 -53.5 0.95 12.30 \Y
7578 -38.86 -25 -13.86 -63.34 -48.3 1.18 10.62 \%
10100 -45.57 -25 -20.57 -75.76 -56.1 1.38 11.91 \%
Y,
Y,
Y,
Y,
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Highest

5100 -38.76 -25 -13.76 -59.06 -50.2 0.96 12.40 H
7656 -37.55 -25 -12.55 -62.96 -47.2 1.18 10.84 H
10206 -45.48 -25 -20.48 -76.51 -55.8 1.39 11.71 H
15300 -40.96 -25 -15.96 -75.36 -54.5 1.74 15.28 H
H
H
H
5100 -38.46 -25 -13.46 -58.64 -49.9 0.96 12.40 \Y
7656 -34.75 -25 -9.75 -59.2 -44.4 1.18 10.84 \Y
10206 -43.78 -25 -18.78 -74.04 -54.1 1.39 11.71 \Y
15300 -39.56 -25 -14.56 -73.54 -53.1 1.74 15.28 \Y
\%
\%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 12
LTE Band 12/ 1.4MHz /| QPSK
Channel Frf&:in;y (('jEBRnP1 ) (I(_jig::]t) I(_)l\rlflrt R;Z?ng P(S).vf/;(ler Txlfsasble ” gr;?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1400 -43.44 -13 -30.44 -54.55 -49.49 0.50 8.70 H
2096 -59.45 -13 -46.45 -72.95 -67.19 0.59 10.48 H
3496 -51.45 -13 -38.45 -65.86 -61.11 0.78 12.59 H
H
H
H
H
Lowest
1400 -42.03 -13 -29.03 -53.20 -48.08 0.50 8.70 \%
2096 -55.90 -13 -42.90 -69.16 -63.64 0.59 10.48 \%
3496 -51.51 -13 -38.51 -66.34 -61.17 0.78 12.59 \%
\%
\%
\Y,
\Y,
1416 -46.18 -13 -33.18 -57.39 -52.32 0.50 8.80 H
2120 -58.23 -13 -45.23 -72.01 -65.98 0.59 10.50 H
3536 -49.25 -13 -36.25 -63.77 -58.90 0.78 12.59 H
H
H
H
H
Middle
1416 -44.70 -13 -31.70 -55.71 -50.84 0.50 8.80 \%
2120 -54.81 -13 -41.81 -68.41 -62.56 0.59 10.50 \%
3536 -49.18 -13 -36.18 -64.02 -58.83 0.78 12.59 \%
\%
\%
Y,
Y,
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Highest

1432 -46.18 -13 -33.18 -57.56 -52.42 0.50 8.89 H
2144 -55.06 -13 -42.06 -69.40 -62.83 0.59 10.52 H
3576 -45.89 -13 -32.89 -60.46 -55.53 0.78 12.57 H
H
H
H
H
1432 -45.94 -13 -32.94 -56.86 -52.18 0.50 8.89 \Y
2144 -51.60 -13 -38.60 -65.89 -59.37 0.59 10.52 \Y
3576 -46.11 -13 -33.11 -60.96 -55.75 0.78 12.57 \Y
\%
\%
\%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 12 / 3MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1400 -43.30 -13 -30.30 -54.41 -49.35 0.50 8.70 H
2096 -59.67 -13 -46.67 -73.17 -67.41 0.59 10.48 H
2800 -51.68 -13 -38.68 -66.09 -59.81 0.70 10.98 H
H
H
H
H
Lowest
1400 -41.72 -13 -28.72 -52.89 -47.77 0.50 8.70 \Y
2096 -56.56 -13 -43.56 -69.82 -64.30 0.59 10.48 \%
2800 -49.79 -13 -36.79 -64.62 -57.92 0.70 10.98 \%
Y,
Y,
\Y,
\Y,
1416 -44.25 -13 -31.25 -55.46 -50.39 0.50 8.80 H
2120 -58.12 -13 -45.12 -71.90 -65.87 0.59 10.50 H
2832 -48.81 -13 -35.81 -63.27 -56.95 0.71 11.00 H
H
H
H
H
Middle
1416 -44.26 -13 -31.26 -55.27 -50.40 0.50 8.80 \%
2120 -56.17 -13 -43.17 -69.77 -63.92 0.59 10.50 \%
2832 -50.24 -13 -37.24 -65.08 -58.38 0.71 11.00 \%
Y,
Y,
Y,
Y,
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Highest

1424 -44.85 -13 -31.85 -56.23 -51.04 0.50 8.84 H
2136 -56.02 -13 -43.02 -70.07 -63.79 0.59 10.51 H
2848 -45.22 -13 -32.22 -59.79 -53.37 0.71 11.01 H
H
H
H
H
1424 -44.86 -13 -31.86 -55.78 -51.05 0.50 8.84 \Y
2136 -54.49 -13 -41.49 -68.43 -62.26 0.59 10.51 \Y
2848 -46.11 -13 -33.11 -60.96 -54.26 0.71 11.01 \Y
\%
\%
\%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 12 / 5MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1400 -44.15 -13 -31.15 -55.26 -50.20 0.50 8.70 H
2096 -59.58 -13 -46.58 -73.08 -67.32 0.59 10.48 H
2800 -50.18 -13 -37.18 -64.59 -58.31 0.70 10.98 H
H
H
H
H
Lowest
1400 -42.19 -13 -29.19 -53.36 -48.24 0.50 8.70 \%
2096 -56.79 -13 -43.79 -70.05 -64.53 0.59 10.48 \%
2800 -49.27 -13 -36.27 -64.10 -57.40 0.70 10.98 \%
Y,
Y,
\Y,
\Y,
1408 -43.47 -13 -30.47 -54.68 -49.57 0.50 8.75 H
2112 -55.23 -13 -42.23 -69.01 -62.98 0.59 10.49 H
2816 -47.98 -13 -34.98 -62.44 -56.11 0.71 10.99 H
H
H
H
H
Middle
1408 -42.42 -13 -29.42 -53.43 -48.52 0.50 8.75 \%
2112 -55.51 -13 -42.51 -69.11 -63.26 0.59 10.49 \%
2816 -47.58 -13 -34.58 -62.42 -55.71 0.71 10.99 \%
Y,
Y,
Y,
Y,
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Highest

1424 -45.18 -13 -32.18 -56.56 -51.37 0.50 8.84 H
2136 -57.14 -13 -44.14 -71.19 -64.91 0.59 10.51 H
2848 -48.24 -13 -35.24 -62.80 -56.39 0.71 11.01 H
H
H
H
H
1424 -44.65 -13 -31.65 -55.57 -50.84 0.50 8.84 \Y
2136 -55.72 -13 -42.72 -69.66 -63.49 0.59 10.51 \Y
2848 -49.37 -13 -36.37 -64.21 -57.52 0.71 11.01 \Y
\%
\%
\%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 12/ 10MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1400 -43.40 -13 -30.40 -54.51 -49.45 0.50 8.70 H
2096 -59.75 -13 -46.75 -73.25 -67.49 0.59 10.48 H
2800 -50.26 -13 -37.26 -64.67 -58.39 0.70 10.98 H
H
H
H
H
Lowest
1400 -42.77 -13 -29.77 -53.94 -48.82 0.50 8.70 \%
2096 -57.31 -13 -44.31 -70.57 -65.05 0.59 10.48 \%
2800 -50.47 -13 -37.47 -65.30 -58.60 0.70 10.98 \%
Y,
Y,
\Y,
\Y,
1408 -41.88 -13 -28.88 -53.09 -47.98 0.50 8.75 H
2112 -57.34 -13 -44.34 -71.13 -65.09 0.59 10.49 H
3512 -48.37 -13 -35.37 -62.83 -58.03 0.78 12.60 H
H
H
H
H
Middle
1408 -42.77 -13 -29.77 -53.78 -48.87 0.50 8.75 \%
2112 -56.37 -13 -43.37 -69.98 -64.12 0.59 10.49 \%
3512 -47.52 -13 -34.52 -62.36 -57.18 0.78 12.60 \%
Y,
Y,
Y,
Y,
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Highest

1416 -44.02 -13 -31.02 -55.23 -50.16 0.50 8.80 H
2120 -57.34 -13 -44.34 -71.12 -65.09 0.59 10.50 H
3536 -48.47 -13 -35.47 -62.93 -58.12 0.78 12.59 H
H
H
H
H
1416 -43.97 -13 -30.97 -53.98 -50.11 0.50 8.80 \Y
2120 -55.23 -13 -42.23 -68.83 -62.98 0.59 10.50 \Y
3536 -49.89 -13 -36.89 -64.73 -59.54 0.78 12.59 \Y
\%
\%
\%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 17
LTE Band 17 / 5MHz / QPSK
Channel Frf&:in;y (('jEBRnP1 ) (I(_jig::]t) I(_)l\rlflrt R;Z?ng P(S).vf/;(ler Txlfsasble ” gr;?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1408 -40.96 -13 -27.96 -52.17 -47.06 0.50 8.75 H
2112 -55.63 -13 -42.63 -69.42 -63.38 0.59 10.49 H
2816 -47.85 -13 -34.85 -62.31 -55.98 0.71 10.99 H
H
H
H
H
Lowest
1408 -39.00 -13 -26.00 -50.01 -45.10 0.50 8.75 \Y
2112 -55.08 -13 -42.08 -68.69 -62.83 0.59 10.49 \%
2816 -50.27 -13 -37.27 -65.11 -58.40 0.71 10.99 \%
\%
\%
\Y,
\Y,
1416 -44.06 -13 -31.06 -55.27 -50.20 0.50 8.80 H
2120 -59.30 -13 -46.30 -73.08 -67.05 0.59 10.50 H
3536 -49.52 -13 -36.52 -64.04 -59.17 0.78 12.59 H
H
H
H
H
Middle
1416 -41.42 -13 -28.42 -52.43 -47.56 0.50 8.80 \%
2120 -41.71 -13 -28.71 -65.31 -49.46 0.59 10.50 \%
3536 -51.65 -13 -38.65 -66.49 -61.30 0.78 12.59 \%
\%
\%
Y,
Y,
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Highest

1424 -43.02 -13 -30.02 -54.40 -49.21 0.50 8.84 H
2136 -56.59 -13 -43.59 -70.64 -64.36 0.59 10.51 H
2848 -48.70 -13 -35.70 -63.26 -56.85 0.71 11.01 H
H
H
H
H
1424 -41.00 -13 -28.00 -51.92 -47.19 0.50 8.84 \Y
2136 -53.56 -13 -40.56 -67.50 -61.33 0.59 10.51 \Y
2848 -52.01 -13 -39.01 -66.85 -60.16 0.71 11.01 \Y
\%
\%
\%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 17 / 10MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1408 -40.00 -13 -27.00 -51.21 -46.10 0.50 8.75 H
2112 -54.87 -13 -41.87 -68.66 -62.62 0.59 10.49 H
2816 -47.36 -13 -34.36 -61.82 -55.49 0.71 10.99 H
H
H
H
H
Lowest
1408 -38.66 -13 -25.66 -49.67 -44.76 0.50 8.75 \Y
2112 -53.35 -13 -40.35 -66.96 -61.10 0.59 10.49 \%
2816 -50.08 -13 -37.08 -64.92 -58.21 0.71 10.99 \%
Y,
Y,
\Y,
\Y,
1408 -42.25 -13 -29.25 -53.46 -48.35 0.50 8.75 H
2120 -55.05 -13 -42.05 -68.83 -62.80 0.59 10.50 H
2824 -47.32 -13 -34.32 -61.78 -55.46 0.71 10.99 H
H
H
H
H
Middle
1408 -38.32 -13 -25.32 -49.33 -44.42 0.50 8.75 \Y
2120 -49.09 -13 -36.09 -62.69 -56.84 0.59 10.50 \%
2824 -49.40 -13 -36.40 -64.24 -57.54 0.71 10.99 \%
Y,
Y,
Y,
Y,
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Highest

1416 -41.69 -13 -28.69 -52.90 -47.83 0.50 8.80 H
2120 -56.21 -13 -43.21 -69.99 -63.96 0.59 10.50 H
2824 -49.06 -13 -36.06 -63.52 -57.20 0.71 10.99 H
H
H
H
H
1416 -40.64 -13 -27.64 -51.65 -46.78 0.50 8.80 \Y
2120 -53.88 -13 -40.88 -67.48 -61.63 0.59 10.50 \Y
2824 -51.46 -13 -38.46 -66.30 -59.60 0.71 10.99 \Y
\%
\%
\%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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